Please cut where indicated and insert the label into the plastic pocket on the spine of

the binder.
r-— - — — — 1 r- - - — — ]
| axiaL-FLow® | | axiaL-FLow® |
: 8010 : : 8010 :
| Combine | | Combine |
| | | |
| 87496162 | | 87496162 |
T R RS
r- - - — — 1 r-— - — — 7 — 1
| axiaL-FLow® || axiaL-FLow® !
: 8010 : : 8010 :
| Combine | | Combine |
| | | |
| | | |

87496162 %0 87496162 §~0
(I J L -



GENERAL INFORMATION

. Whenever the terms left and right are used, it should be understood to mean from
a position facing in direction of travel.

. Throughout this manual you find common hardware not illustrated, but listed in
the description column. The service part immediately preceding a hardware
listing is the part using these particular items for mounting purposes. This
hardware is not included with the service part or assembly when ordered as a
replacement.

. Theillustrations show typical assemblies plus individual parts but in all cases may
not show the exact shape or detail of parts required. However, the purpose for the
illustrations is to identify parts performing like functions. Whenever possible,
illustrations are located at the beginning of each section orimmediately adjacent
to the applicable text.

. CNH America LLC is continually striving to improve its products. We must,
therefore, reserve the right to make improvements or changes when it becomes
practical and possible to do so, without incurring any obligation to make changes
or additions to the equipment sold previously.

ALWAYS USE GENUINE CASE IH PARTS

CNH America LLC, Racine, WI 53404 U.S.A.






TABLE OF CONTENTS

01

02
A10.A
A10.A
A10.A18
A10.A18
A10.A18
A10.A18
A10.A18
A10.A18
A10.A18
A10.A18
A10.A18
A10.A18
A10.A18
A10.A.20
A10.A.20
A10.A22
A10.A22
A10.A22
A10.A.36
A10.A.36
A10.A.36
A10.A.36
A12.A17
A12.A17
A12.A17

A12.A17

A12.A19
A12.A19
A12.A19
A12.A.20
A12.A.20
A12.A.20
A12.A.20
A12.A.20
A12.A.20
A12.A.20
A12.A24
A12.A.36
A12.A.36
A.30.A.80
A30.A.82
A30.A.82
A30.A.83
A30.A.83
A.30.A.88
A.30.A.88
A.30.A.88

01
02
01
02
03
03A
04
05
05B
06
07
08
09
01
03
01
02
04
01
02
03
04
02
03
04

05

01
02
03

01
02
03
04
05
08

01
02

w

02
01
02
03

BELTS & CHAINS - RIGHT SIDE

BELTS & CHAINS - LEFT SIDE

FILTERS AND MAIN STACK VALVE

HYDRAULIC TUBES - TOW/PARK

HYDRAULICS - FEEDER STACK VALVE

VALVE, FEEDER STACK, FIXED

CONNECTORS, VALVE, FEEDER STACK - W/LATERAL TILT
VALVE, FEEDER STACK W/ LATERAL TILT

VALVE, HYDRAULIC - MAIN STACK

VALVE, FEEDER LIFT

VALVE, FEEDER / HEADER LIFT CONTROL

VALVE, FEEDER STACK, STANDARD

VALVE, FEEDER STACK & LATERAL TILT

VALVE, LATERAL TILT, COMPONENTS

VALVE, REEL DRIVE

PUMP, HYDRAULIC, PFC

PUMP, TRIPLE GEAR

RESERVOIR, HYDRAULIC, WITH HOSES AND SUPPORTS
RESERVOIR, HYDRAULIC, WITH HOSES AND SUPPORTS
RESERVOIR, HYDRAULIC OIL

PTO 1, COMMON HYDRAULIC, PRIOR TO PIN HAJ202001

PTO 1, COMMON HYDRAULIC, FROM PIN HAJ202001
HYDRAULICS - MAIN LINES

HYDRAULIC LINES

HYDRAULICS - PTO REGULATOR VALVE

VALVE, HYDRAULIC PTO / CHARGE REGULATOR - CONNECTORS
VALVE, HYDRAULIC PTO/CHARGE REGULATOR - COMPONENTS - PRIOR TO PIN
HAJ202001

VALVE, HYDRAULIC PTO/CHARGE REGULATOR - COMPONENTS - FROM PIN
HAJ202001

MANIFOLD, CHARGE PRESSURE - PRIOR TO PIN HAJ202001
MANIFOLD, CHARGE PRESSURE - FROM PIN HAJ202001

KIT, FEEDER PUMP CHARGE SUPPLY

MOTOR, HYDRAULIC - ROTOR

PUMP, TANDEM HYDRO - ROTOR & HEADER FEEDER - PRIOR TO PIN HAJ202001
PUMP, HYD. FEEDER - FROM PIN HAJ202001

PUMP, HYD. ROTOR - FROM PIN HAJ202001

FIXED SPEED - FEEDER / HEADER DRIVE HYDRAULICS - PRIOR TO PIN HAJ202001
FIXED SPEED - FEEDER / HEADER DRIVE HYDRAULICS - FROM PIN HAJ202001
VALVE, HYDRAULIC REVERSER

FILTER ASSY. - HYDRO CHARGE

DRAIN MANIFOLD BLOCK - PRIOR TO PIN HAJ202001

DRAIN MANIFOLD BLOCK - FROM PIN HAJ202001

MAIN CAB ELECTRICITY

ALTERNATOR MOUNTING

ALTERNATOR COMPONENTS

BATTERY SYSTEM

BATTERY TRAY

WIRE HARNESS, MAIN FRAME

WIRE HARNESS, FRONT, LOWER FRAME

WIRE HARNESS, REAR, LOWER FRAME



TABLE OF CONTENTS

A.30.A.88
A.30.A.88
A.30.A.88
A.30.A.88
A.30.A.88
A.30.A.88
A.30.A.88
A40.A
A40.A
A40.A
A40.A
A40.A
A40.A
A40.A
A.40.A.85
A.40.A.85
A.40.A.85
A.40.A.85
A.40.A.85
A.40.A.85
A.40.A.85
A.40.A.85
A.40.A.85
A.40.A.86
A40.A.89
A.50.A.87
A.50.A.88
A.50.A.89
A.50.A.90
A.50.A.91
A.50.A.96.88
A.50.A.96.88
A.50.A.96.88
A.50.A.96.88
A.50.A.96.88
A.50.A.96.88
A.50.A.96.88
A.50.A.96.88
A.50.A.96.88
A.50.A.96.88
A.50.A.96.88
A.50.A.96.88
A.50.A.96.90
A.50.A.96.95
B.10

B.10.A
B.10.A
B.10.A.30
B.10.A.40
B.10.A.40
B.10.A.40

04
05
06
07
08
09
10
02
03
04
05
06
07
09
01
02
03
04
05
06
07
08
09

01
02
03
04
05
06
07
08
09
10
1
12

01
01
02
01
02
06
07

CAB ROOF ELECTRICAL

GRAIN TANK ELECTRICITY

ENGINE & GEARBOX HARNESS

WIRE HARNESS, EXPANSION

WIRE HARNESS, MAINFRAME, FRONT

WIRE HARNESS, STRAWHOOD - REAR

WIRE HARNESS, STRAWHOOD - FRONT

HALOGEN CAB ROOF LIGHTS

HID CAB ROOF LIGHTS

BEACON, REAR, ROTATING

LIGHT, UNLOADING AUGER

INSPECTION LAMP

LIGHTS, SIDE MARKING - EU

CAB ROOF BEACONS, ROTATING

LIGHTS, SIDE MARKER, HEADER - EU

LIGHTING, LICENSE PLATE - EU

DELUXE SERVICE LIGHTING

LIGHTS, FRONT PLATFORM - STANDARD - EU ONLY
LIGHTS, REAR - STANDARD FOR NA, AUSTRALIA, RUSSIA
WARNING LIGHTS, REAR - EU ONLY

KIT, HID ROOF LIGHTS

MID DISTANCE HID LIGHT - R.H. MIRROR MOUNTED
LIGHTS, FRONT PLATFORM, WIDE - EU ONLY

WARNING LIGHT ,L.H. PLATFORM & EXTENSIONS - NA ONLY
ELECTRICS ON HITCH

RADIO

ANTENNA - NA

PRINTER, CAB

UNIVERSAL DISPLAY PLUS MONITOR, TOUCH SCREEN DISPLAY
CCM MODULES, YMIU CONTROLLER & SHAFT SPEED MONITOR
GPS MOUNT

GPS MOUNT - EU SPECIFIC

GPS MOUNT

AUTO GUIDANCE-READY, CONTROL MODULE

AUTO GUIDANCE-READY, ELECTRICAL WIRING

AUTO GUIDANCE-READY, ELECTRICAL WIRING

AUTO GUIDANCE-READY, STEERING WHEEL SENSOR
AUTO GUIDANCE-READY, HYDRAULICS

AUTO-GUIDANCE READY, HYDRAULIC VALVE W/PRESSURE RELIEF
AUTO GUIDANCE-READY, AFS252 COMPLETING EXT
SMART STEER AUTO-GUIDANCE KIT - EDGE DETECTION SENSOR
SMART STEER AUTO-GUIDANCE KIT - ELECTRICAL WIRING
SOFTWARE KIT, AFS100/110 QRC

MOISTURE SENSOR

COMPLETE ENGINE

ENGINE BLOCK FRONT COVER

ENGINE BREATHERS

ENGINE SUSPENSION

CAMSHAFT

INTERMEDIATE GEARS, CAMSHAFT

BELT PULLEY DRIVE & COVER



TABLE OF CONTENTS

B.10.A.43
B.10.A.45
B.10.A.47
B.10.A.50
B.10.A.50
B.10.A.68
B.10.A.70
B.10.A.72
B.10.A.72
B.10.A.72
B.10.A.77
B.10.A.95
B.10.A.95
B.20.A
B.20.A
B.20.A.22
B.20.A.24
B.20.A.24.22
B.20.A.29
B.20.A.34
B.20.A.36
B.20.A.92
B.30.A
B.30.A
B.30.A.25
B.30.A.31
B.30.A.37
B.30.A.37
B.30.A.37
B.30.A.38
B.40.A.36
B.40.A.38
B.50.A.18
B.50.A.20
B.50.A.23
B.50.A.25.58
B.50.A.25.58
B.50.A.25.58
B.50.A.25.58
B.50.A.25.58
B.50.A.25.58
B.50.A.25.58
B.50.A.25.58
B.50.A.25.58
B.50.A.25.58
B.50.A.25.58
B.50.A.25.58
B.50.A.32
B.50.A.32
B.50.A.32
B.50.A.32

O WwWnN -
—_—

01
02
01

02
03

01
01
02
03

01

01
02
03
04
05
06
07
08
10
12
13
14
01
02
03
05

CRANKSHAFT & RELATED PARTS
INTERMEDIATE GEARS, CAMSHAFT

CONNECTING ROD & PISTON
FLYWHEEL CASE

FLYWHEEL

DAMPER

CYLINDER BLOCK & RELATED PARTS
HEAD COVER

CYLINDER HEAD & RELATED PARTS
SHAFT & ROCKER ARMS

FRAME, ENGINE

ENGINE SENSORS & ECU

ENGINE ELECTRIC INSTALLATION
FUEL SYSTEM

FUEL SYSTEM

TANK, FUEL - MAIN

FUEL FILTER, ENGINE MOUNTED

FUEL FILTER W/WATER SENSOR

INJECTOR & RELATED PARTS

FUEL PUMP & RELATED PARTS

FUEL LINES & RELATED PARTS

ELECTRONIC INJECTION

AIR INTAKE - ENGINE - PRIOR TO PIN HAJ202001

AIR INTAKE, ENGINE - FROM PIN HAJ202001

AIR CLEANER & FILTERS - ENGINE

TURBOCHARGER

LUBE OIL LINES

TURBOCHARGER OIL TUBES

CHARGE AIR CIRCUIT

AIR INLET HEATER

MUFFLER & EXHAUST

EXHAUST MANIFOLD

TEMPERATURE CONTROL (THERMOSTAT)

WATER PUMP & RELATED PARTS

RESERVOIR, COOLANT EXPANSION - PRIOR TO PIN HAJ202001
DUSTSCREEN MOUNTING, PLASTIC

DOOR, PLASTIC DUSTSCREEN

PLASTIC SCREEN ASSEMBLY - ROTARY AIR
DUSTSCREEN MOUNTING, METAL - PRIOR TO PIN HAJ202001
DUSTSCREEN MOUNTING, METAL - FROM PIN HAJ202001
DOOR, METAL DUSTSCREEN - PRIOR TO PIN HAJ202001
DOOR, METAL DUST SCREEN - FROM PIN HAJ202001
METAL SCREEN ASSEMBLY - ROTARY AIR

DRIVE, HYDRAULIC ROTARY SCREEN - FROM PIN HAJ202001
DUST SCREEN

BRUSH KIT, ROTARY DUSTSCREEN

KIT, RAS DROP CHUTE

FRAME & INTERCOOLER - PRIOR TO PIN HAJ202001
RADIATOR MOUNTING - PRIOR TO PIN HAJ202001

FAN SHROUD - PRIOR TO PIN HAJ202001

PLATFORM, COOLING BOX - PRIOR TO PIN HAJ202001



TABLE OF CONTENTS

B.50.A.32
B.50.A.32
B.50.A.32
B.50.A.32
B.50.A.32
B.50.A.32.65
B.50.A.36
B.50.A.36
B.50.A.38
B.50.A.54
B.50.A.58.01
B.60.A
B.60.A.20
B.60.A.23
B.60.A.24
B.60.A.32
B.60.A.32
B.60.A.32
B.60.A.36
B.60.A.36
B.60.A.95.90
B.60.A.95.91
B.80.A.30.83
B.80.A.82
B.80.A.82
C.10.B.42
C.10.B.42
C.10.B.42
C.10.B.42
C.10.B.42
C.10.B.42
C.10.B.42
C.10.B.42
C.10.B.42
C.10.B.42
C.10.B.42
C.10.B.42
C.10.B.42
C.10.B.42
C.20.B
C.20.B
C.20.B
C.20.B.05
C.20.B.43
C.20.B.43
C.20.B.50
C.20.F
C.20.F.19
C.20.F.20
C.20.F.28
C.20.F.28

07
09
10
11
12

01
03

01

O B W
—_—

01

01
02
03
04
05
06
07
08
09
1
12
14
16
01
02
03

01

02

01

01
03

RADIATOR & DUAL WIPER BLADE ASSEMBLY - PRIOR TO PIN HAJ202001
CHAFF WIPER

FRAME & COOLERS - FROM PIN HAJ202001

FAN SHROUD - FROM PIN HAJ202001

PLATFORM & FAN BLADE, COOLING BOX - FROM PIN HAJ202001
CHAFF WIPER ASSEMBLY

COOLANT LINES - PRIOR TO PIN HAJ202001
COOLANT LINES - FROM PIN HAJ202001

WATER PUMP PIPES

TENSIONER, BELT

MOTOR, ROTARY SCREEN

CYLINDER BARREL LUBRICATION NOZZLE

PUMP, ENGINE OIL & RELATED PARTS

OIL SUMP & RELATED PARTS

FILTER, ENGINE OIL (504037241)

HEAT EXCHANGER

OIL COOLER ASSEMBLY W/ CONDENSER

KIT, OIL COOLER

OIL DRAIN LINES

OIL PUMP PIPING

OIL DIPSTICK & TUBE

OIL PRESSURE REGULATION VALVE

COOLANT HEATER

STARTER MOTOR

STARTER MOTOR BREAKDOWN

GEARBOX, FEEDER /HEADER, W/PTO

PTO, VALVES & TUBES, ENGINE GEARBOX

PTO, INPUT SHAFT, ENGINE GEARBOX

PTO, OUTPUT GEARS, ENGINE GEARBOX

PTO, COVERS, OUTPUT GEARS, ENGINE GEARBOX
PTO, CLUTCHES & VALVES, ENGINE GEARBOX
PTO, CLUTCH

PAN, PTO GEARBOX

ROTOR VARIATOR

PTO, ROTOR VARIATOR ASSY., ENGINE GEARBOX
SHAFT, CLUTCH PTO

VALVE, HYDRAULIC

SHAFT, CLUTCH PTO

PTO, CLUTCH

COMPLETE MECHANICAL TRANSMISSION
MECHANICAL TRANSMISSION HOUSING
MECHANICAL TRANSMISSION OUTPUT SHAFT
MECHANICAL TRANSMISSION, GEARSHIFT CONTROL
MECHANICAL TRANSMISSION, INPUT SHAFT
MECHANICAL TRANSMISSION, DRIVE SHAFT
DIFFERENTIAL

HYDRO DRIVE

KIT, COOL OIL BYPASS - HYDRO DRIVE

PUMP, PROPULSION

MOTOR, PROPULSION ( 130 CC ), PLANETARY DRIVE
MOTOR, PROPULSION ( 130 CC ), TRACK DRIVE



TABLE OF CONTENTS

C.20.F.36
C.42B.43
C.42.B.43.42
C.42.B.43.42
C.42.B.43.43
C.42B.44
C.42.B.45
D.10.A.40.01
D.10.A.40.01
D.10.A.40.02
D.10.A.40.02
D.10.A42
D.10.A42
D.10.A42
D.10.A43
D.10.A.56
D.10.A.56
D.12.A
D.12.A.28
D.12.A.40
D.12.A.40.01
D.12.A.69
D.14.C.12
D.14.C.14.11
D.14.C.36
D.20.C.14
D.20.C.14
D.20.C.27
D.20.C.36
D.20.C.40
D.20.C.40
D.30.C
D.30.C
D.30.C
D.30.C.05
D.30.C.06
D.30.C.36
D.30.C.36
D.32.C.58
D.32.C.59
D.32.C.59
D.32.C.59
D.32.C.59
D.32.C.59
D.32.C.59
D.50.B.46
D.50.B.48
D.50.B.57
D.50.B.70
D.50.B.70
D.50.C.60

01
02

02
01
02
02
03
01
02
04
02
01
02

01

01
01
02

02
03
04
01
01A
02

01
02

01
02
03
03B
04
04B

01
02
01

HYDRO JUNCTION BOX PLUGS AND MOUNTING

DRIVE SHAFT - FEEDER / HEADER

SHAFT DRIVE, LOWER - FEEDER / HEADER

SHAFT, DRIVE, LOWER - FEEDER / HEADER

DRIVE SHAFT, UPPER - FEEDER / HEADER

FEEDER - CONVEYOR JACKSHAFT

FEEDER - GEARBOX ASSY

FRONT AXLE

BRAKE SHIELDING

FRONT AXLE EXTENSION KITS

DRIVE SHAFTS AND RODS, TRACK

PLANETARY FINAL DRIVE MOUNTING HARDWARE
PLANETARY FINAL DRIVE

FINAL DRIVE, TRACK

HALF-SHAFTS WTHOUT EXTENSIONS

DIFFERENTIAL LOCK CONTROL

DIFFERENTIAL LOCK

POWERED REAR AXLE

MOTOR, HYDROSTATIC, PRA

CENTRAL STEERING BRIDGE, POWERED & HEAVY DUTY, W/EXTENSIONS
POWERED STEERING AXLE, MOUNTING HARDWARE
STANDARD STEERING AXLE SPINDLES

POWERED REAR AXLE, SELECTOR VALVE

KIT, DUAL SPEED - POWERED REAR AXLE

HYDRAULIC LINES, POWERED REAR AXLE

STEERING CONTROL VALVE

STEERING CONTROL UNIT

CYLINDER, STEERING

STEERING LINES

STEERING COLUMN, REAR TILT LEVER

STEERING COLUMN

SERVICE BRAKES - PRIOR TO PIN HAJ202001

SERVICE BRAKES - FROM PIN HAJ202001

BRAKE CALIPER

SERVICE BRAKE COMMAND

SERVICE BRAKE PRESSURE LIMITER KIT

HYDRAULICS, BRAKE CONTROL LINES - PRIOR TO PIN HAJ202001
HYDRAULICS, BRAKE CONTROL LINES - FROM PIN HAJ202001
GEARBOX, BRAKE

VALVE, HYDRAULIC - PARK/ TOW - PRIOR TO PIN HAJ202001
VALVE, HYDRAULIC - PARK / TOW - PRIOR TO PIN HAJ202001
VALVE, HYDRAULIC, PARK (CONNECTORS) - BTWN PIN HAJ202001 & 4/08
VALVE, HYDRAULIC, PARK - CONNECTORS; FROM 4/08
VALVE, HYDRAULIC, PARK (COMPONENTS) - BTWN PIN HAJ202001 & 4/08
VALVE, HYDRAULIC, PARK - COMPONENTS; FROM 4/2008
TRACK DRIVE - RUBBER TRACK

TRACK DRIVE - TENSIONING MECHANISM

TRACK DRIVE - IDLER WHEELS

TRACK DRIVE - UNDERCARRIAGE

TRACK DRIVE - YOKE FRAME

DUAL WHEELS



TABLE OF CONTENTS

D.50.C.60
D.50.C.60
D.50.C.60
D.50.C.60
D.50.C.60
D.50.C.60
D.50.C.60
D.50.C.60
D.50.C.61
D.50.C.61
D.50.C.61
E.10.B
E.10.B
E.10.B
E.10.B
E.20.A
E.20.A
E.20.A
E.20.A.70
E.20.A.70
E.20.A.70
E.20.A.70
E.20.A.70
E.20.A.70
E.20.A.70
E.20.A.70
E.20.A.70
E.20.A.70
E.20.A.70
E.20.A.71
E.20.A.71
E.20.A.71
E.20.A.71
E.20.A.72
E.20.A.72
E.20.A.72
E.20.A.72
E.20.A.73.71
E.20.A.73.71
E.20.A.73.71
E.20.A.73.71
E.30.A.70
E.30.A.71
E.30.A.72
E.32.A.70
E.32.A.70
E.32.A.70
E.32.A.70
E.32.A.70
E.32.A.70
E32A74

02
03
04
05
06
07
08
09
01
02
04
01
02
03
04
01
02
03
01
02
03
04
05
06
07
08
10
1
12
01
02
03
04
01
02
03
05
01
02
03
04
01

01
01
02
03
04
05
07
01

WHEELS, FRONT - 32 X DW36A

WHEELS, FRONT - 32 X DW27A

WHEELS, FRONT - 76 X 50.00-32 X DW44A
WHEELS, FRONT - 30.5L-32 X DH27

WHEELS, FRONT - EU

WHEELS, FRONT - EU - 1050/50R32 X DWW36A
WHEELS, FRONT - EU - 18.4-30 X 30

DUAL WHEELS MOUNTING KIT

WHEELS, REAR

WHEELS, REAR

WHEEL CHOCK - GERMANY, AUSTRIA, & SWITZERLAND ONLY
FRAME, THRESHING

STRAW HOOD FRAME

STRAW HOOD W/DOOR & DEFLECTORS
DOCR LOCK, STRAWHOOD, WINDROW
BRACKETS, SUPPORTING - FRONT
BRACKET, SUPPORTING, L.H.

SUPPORT, REAR DOOR

PANEL, FRONT, L.H. & R.H.

PANEL, REAR, R.H

SIDE PANEL, FRONT, L.H. & R.H.

PANEL, SIDE, R.H.

BRACKETS & HINGE, R.H. LOWER

PANEL SIDE, L.H.

LATCH, SIDE - NA

PANEL, REAR, L. H.

LATCH ASSY, SIDE PANELS, RH., REAR
LATCH, DUAL, R.H. CENTER PANEL

LATCH, SIDE, DUAL - EU

TUBE SUPPORT, L. H. REAR UPPER PANEL
TUBE SUPPORT, R. H., REAR, UPPER PANEL HINGE
PANEL, REAR - NA

PANEL, REAR - EU

GUARDS, ENGINE - PRIOR TO PIN HAJ202001
GUARDS, ENGINE - PRIOR TO PIN HAJ202001
DEFLECTORS, ENGINE AIR - PRIOR TO PIN HAJ202001
GUARDS, ENGINE - FROM PIN HAJ202001
SHIELD, LOWER, R.H

SHIELDS, LOWER, L.H.

KIT, FAN SHIELD

SHIELD, FAN BOTTOM

PLATFORM, ENGINE SERVICE

LADDER ASSY, REAR

REAR DECK HANDRAILS

SEAT, OPERATOR

SEAT, INSTRUCTIONAL

SEAT COMPONENTS, INSTRUCTIONAL

SEAT COMPONENTS, OPERATOR
SUSPENSION, SEAT

SUPPORT, SEAT

MIRROR, REAR VIEW, DELUXE



TABLE OF CONTENTS

E32A74
E32A74
E.32.A.80.02
E.32.A.80.02
E.32.A.80.02
E.32.A.80.02
E.32.A.80.02
E.34.A
E.34.A.65
E.34.A.65
E.34.A.66
E.34.A.67
E.34.A.68
E.34.A70
E.34.AT1
E.34.A72
E.34.A72
E.34.A73
E.34.A.76
E.34.A.76
E.34.A.76
E.34.A78
E.34.A78
E.34.A78
E.34.A78
E.34.A78
E.34.A78
E.34.AT79
E.34.AT79
E.40.D
E.40.D.05
E.40.D.25
E.40.D.31
E.40.D.37
E.40.D.38
E.40.D.92
E.50.B.90
E.50.B.90
E.60.A.01
E.60.A.01
E.60.A.01
E.60.A.01
E.60.A.01
E.60.A.01
E.60.A.01
E.60.A.02
E.60.A.02
E.60.A.02
E.60.A.02
D.50.B.56
G.10.A

02
03
01
02
03
04
05
02
01
02
01

02
04
02
03
04

01
02
03
01
02
03
04
05
06
01
02

02
02
01
01

03
01
02
01
03
04
05
06
07
08
01
02
03
04

01

MIRROR, REAR VIEW, STANDARD
MIRROR FOR GERMANY

CONSOLE, R.H., SMALL COLOR DISPLAY
CONSOLE, R.H., TOUCH SCREEN DISPLAY
CONSOLE AND CONTROLS, R.H.
CONSOLE, IGNITION KEY

KIT, PROPULSION HANDLE

USER PLATFORM, R.H.

MOTOR, WINDSHIELD WIPER
WINDSHIELD WIPER - DOUBLE BLADE

KIT, ADDITIONAL WINDSHIELD WIPER (ARM)
WINDSHIELD WASHER SYSTEM

CAB MOUNTING

PLATFORM EXTENSIONS

USER PLATFORM & LADDER

PLATFORM, RAILING NA 3.3

PLATFORM, RAILING EU 3.3

FRAME, CAB

DOOR, CAB, R.H.

DOCR, CAB, L.H.

HANDLE ASSEMBLY, DOOR

CAB SKIRT - NA

CAB SKIRT - EU

SHIELD & BRACKETS, FRONT, L.H.

SHIELD & BRACKETS, R.H.

CAB ROOF, INNER

ROOF

REAR PANEL, UPPER - CAB INTERIOR; PRIOR TO PIN HAJ202001
REAR PANEL, UPPER, CAB INTERIOR - FROM PIN HAJ202001
HVAC CABKIT

CONTROLS, ATC

AR FILTER & BLOWER

A/C COMPRESSOR AND DRIVE

A/C & HEATER HOSES

REAR PANEL, LOWER

AIRCO UNIT, ATC

FIRE EXTINGUISHER - NA

FIRE EXTINGUISHER - EU

DECALS, MODEL & BRAND

DECALS

DECALS

DECALS - EU

DECALS - EU

DECALS - EU

DECALS - RUSSIA ONLY

SIGNAL PLATES, WIDE - FRANCE

SIGNAL PLATES, NARROW

SIGNAL PLATES, FEEDER - GERMANY
SIGNAL PLATES FOR UNLOADING TUBE; ITALY, GERMANY & FRANCE
TRACK DRIVE - ROLLER BEAM

FEEDER FRAME - PRIOR TO PIN HAJ202001



TABLE OF CONTENTS

G.10.A 02 FEEDER FRAME - FROM PIN HAJ202001

G.10.A 03 HYDRAULICS - FEEDER LIFT

G.10.A.30 ACCUMULATOR - RIDE CONTROL

G.10.A.92 FEEDER ELECTRIC

G.10.A.95 01 SENSOR ASSEMBLY - PRIOR TO 4/07

G.10.A.95 02 SENSOR ASSEMBLY, FROM 4/07

G30.A77.7TT 01 LATERAL TILT FEEDER, PIVOT FRONT FACE HARDWARE - PRIOR TO PIN
HAJ202001

G.30.A77.77 02 LATERAL TILT FEEDER, PIVOT FRONT FACE HARDWARE - FROM PIN HAJ202001

G.30.A77.77 03 LATERAL TILT FEEDER ADAPTER - PRIOR TO PIN HAJ202001

G.30.A77.77 04 LATERAL TILT FEEDER ADAPTER - FROM PIN HAJ202001

G.30.A77.77 05 FIXED FEEDER ADAPTER - PRIOR TO PIN HAJ202001

G.30.A77.77 06 FIXED FEEDER ADAPTER, FROM PIN HAJ202001

G.30.A77.77 07 LATERAL TILT KITS

H.10.C HITCH, TRAILER

H.20.C GRAIN HEADER ILLUMINATION

K.25.B 01 CVT FEEDER / HEADER DRIVE - PRIOR TO PIN HAJ202001

K.25.B 02 CVT FEEDER / HEADER DRIVE - FROM PIN HAJ202001

K25.E 01 FEEDER HOUSING AND SHIELDS - PRIOR TO PIN HAJ202001

K25.E 02 FEEDER HOUSING AND SHIELDS, FROM PIN HAJ202001

K25.E1420 01 VALVE, PTO - CLUTCH CONTROL

K.25.E.28 MOTOR, HEADER - FEEDER

K.25.E.40 01 GEARBOX - FEEDER CONVEYOR DRIVE, WITH ROCK TRAP DRIVE - PRIOR TO PIN
HAJ201168

K.25.E.40 02 GEARBOX - FEEDER CONVEYOR DRIVE, WITH ROCK TRAP DRIVE - FROM PIN
HAJ201168

K.25.E.40 03 GEARBOX - FEEDER CONVEYOR DRIVE WITHOUT ROCK TRAP; PRIOR TO PIN
HAJ202001

K.25.E.40 04 GEARBOX - FEEDER CONVEYOR DRIVE, WITHOUT ROCK TRAP - FROM PIN
HAJ202001

K.25.E.40 05 CLUTCH, TORQUE LIMITING

K.25.E.40 06 CLUTCH, FRICTION DISC

K25.E41.10 01 PIVOT SHAFT, FEEDER / HEADER

K25.E.44 01 GEARBOX, HEADER/FEEDER, VARIABLE SPEED, OUTPUT HALF

K25.E.44 02 GEARBOX, HEADER/FEEDER, VARIABLE SPEED, INPUT HALF

K25.E.44 03 GEARBOX, HEADER/FEEDER - FIXED SPEED, OUTPUT HALF

K25.E.44 04 GEARBOX, HEADER/FEEDER - FIXED SPEED, INPUT HALF

K.25.E.48 01 FEEDER FLOOR AND CHAINS - NON ROCK TRAP

K.25.E.48 02 FEEDER FLOOR AND CHAINS - WITH ROCK TRAP

K.25.E.48 03 STONE TRAP KIT

K.25.E.48 04 NON STONE TRAP KIT

K.25.E.48 05 CHAIN ASSY AND FLEEDER SLATS - OPTIONAL

K.25.E.48 06 CHAIN ASSY AND FEEDER SLATS - STANDARD

K.25.E.48 07 CHAIN ASSY AND FEEDER SLATS - FULL LENGTH SLATS

K.25.E.48 08 STONE TRAP SUMP COVER KIT

K.25.E.57 01 FEEDER IDLER ROLLER - PRIOR TO PIN HAJ202001

K.25.E.57 02 FEEDER IDLER ROLLER, FROM PIN HAJ202001

K.25.K TRANSITION CONE

K.40.C.40 GEARBOX, ROTOR - 3 SPEED

K.40.C.44 01 SHIFTING COMPONENTS, ROTOR GEARBOX

K.40.C.44 02 INPUT SHAFT & GEARS, ROTOR GEARBOX



TABLE OF CONTENTS

K.40.C.44
K.40.C.44
K.40.C.52
K.40.C.52.52
K.40.C.52.52
K.40.C.52.52
K.40.C.52.52
K.40.C.52.74
K.40.C.58
K.40.C.58
K.40.C.58
K.40.C.58
K.40.C.58
K.40.C.58
K.40.C.58
K.40.C.74
K.40.C.74
K.40.C.74
K.40.C.82
K.40.C.95
K.60.B.40
K.60.B.40
K.60.B.42
K.60.B.42
K.60.B.42
K.60.B.50
K.60.B.51
K.60.B.51
K.60.B.52
K.60.B.52
K.60.B.52
K.60.B.72
K.60.B.72
K.60.B.72
K.60.B.72
K.60.B.74
K.60.B.75
K.60.B.75
K.60.B.95
K.60.B.95
K.62.B.05
K.62.B.05
K.62.B.05
K.62.B.40
K.62.B.40
K.62.B.40
K.62.B.41
K.62.B.41
K.62.B.41
K.62.B.42
K.62.B.42

03
04
01
01
02
03
04

01
02
03
04
05
06
07
01
02
03
02

01
02
01
02
03

01
02
01
02
04
01
02
03
04

01
02
01
02
01
02
03
01
02
03
01
02
03
01
02

TRANSFER SHAFT & GEARS, ROTOR GEARBOX
OUTPUT SHAFT & GEARS, ROTOR GEARBOX
ROTOR CAGE

ROTOR

BEARING SUPPORT, ROTOR

BEARING PLATE

KIT, ROTOR IMPELLER

FEEDPLATE

CONCAVES, SMALL GRAIN

CONCAVES, CORN / BEAN

CONCAVES, CORN / BEAN - SKIP WIRE
CONCAVES, SLOTTED

CONCAVES, SMOOTH

CONCAVES, STANDARD BAR

CONCAVE WITH ROUND BARS

FRAME, SEPARATOR

REAR FILLER PLATE KIT, ROTOR CAGE
FRONT FILLER PLATE KIT, ROTOR CAGE
MOTOR, CONCAVE ADJUSTMENT

ROTOR LOSS SENSOR

BUBBLE-UP AUGER DRIVE

AUGER SPRING & CABLE, BUBBLE-UP AUGER DRIVE
ELEVATOR HOUSING AND DRIVES

CLUTCH ASSEMBLY, ELEVATOR HOUSING
KITS, SLOW DOWN - ELEVATOR & GRAIN TANK
BUBBLE-UP AUGER

GRAIN TANK, BOTTOM & AUGERS

GRAIN TANK BOTTOM, EXTENDED WEAR KIT
GRAIN ELEVATOR TENSIONER & CHAIN

KIT, SCRAPER BLADES - ELEVATOR CHAIN
BOTTOM BOOT, CLEAN GRAIN ELEVATOR
GRAIN TANK, L.H.

GRAIN TANK, R.H.

EXTENSION, GRAIN BIN

KIT, BUBBLER SUMP WEAR

ELEVATOR HEAD

COVERS, GRAINTANK

HINGE SYSTEM, GRAINTANK COVERS
GRAIN FLOW SENSOR

GRAIN FLOW/MOISTURE SENSOR DIA KIT - FROM PIN HAJ202001
HYDRAULIC LINES - CLEANING FAN DRIVE
HYDRAULIC TUBES - ENGINE COMPARTMENT
VALVE, CLEANING FAN

FAN DRIVE MOUNTING, PRIOR TO 10/06
GRAIN PAN DRIVE

FAN DRIVE MOUNTING, FROM 10/06

SHOE DRIVE

LOWER SHOE DRIVE

ECCENTRIC AND SHAKER SHOE DRIVE
UPPER SHOE DRIVE, L.H.

UPPER SHOE DRIVE, R.H.



TABLE OF CONTENTS

K.62.B.52
K.62.B.52
K.62.B.56
K.62.B.56
K.62.B.56
K.62.B.57
K.62.B.57
K.62.B.57
K.62.B.57
K.62.B.58
K.62.B.58
K.62.B.63
K.62.B.74
K.62.B.74
K.62.B.74
K.62.C
K.62.C
K.62.C
K.62.C
K.62.C
K.62.C.40
K.62.C.40
K.62.C.41
K.62.C.51
K.62.C.51
K.62.C.95
K.62.D
K.62.D
K.62.D
K.64.C
K.64.C
K.64.C
K.64.C
K.64.C
K.64.C
K.64.C
K.64.C.40
K.64.C.40
K.64.C.40
K.64.C.49
K.64.C.49
K.64.C.55
K.64.C.55
K.64.C.55

K.64.D
K.64.D

K.64.D
K.64.D.14
K.64.D.14

01
02
01
02
04
01A
02A
03
05
01
02

01
02
04

02
03
04
05
02
04

01
02

01
03
04
01
02
03
04
05
06
07
01
02
03
01
02
01
02
04

02
03

05
01
02

CLEANING FAN

ANTI-STATIC KIT

LOWER SIEVES

INTERCHANGEABLE LOWER SIEVE, FRAME, BLANK-D=16MM,D=18MM
AIR DAM, LOWER SIEVES - FROM PIN HAJ202001

PRESIEVE

UPPER SIEVES

REMOTE UPPER SIEVE ADJUSTMENT

REMOTE LOWER SIEVE ADJUSTMENT

GRAIN PAN

GRAIN PAN, SUPPORTS & SEALS

UPPER SHAKER SHOE

SELF-LEVELING AUGER HOUSING, MAIN BODY

SELF-LEVELING AUGER HOUSING, FRONT & REAR SEALS

HOUSING, FAN

KIT, HIGH WEAR CAMPAIGN

TAILINGS PROCESSOR HOUSING ASSEMBLY - PRIOR TO 4/08

TAILINGS PROCESSOR HOUSING ASSEMBLY - FROM 4/08

BEARING PLATE - PRIOR TO 4/08

BEARING PLATE - FROM 4/08

TENSIONER

ANGLE DRIVE

TAILINGS DRIVE AND AUGER

LATCH ASSEMBLY - CLEANOUT DOOR; PRIOR TO 4/08

LATCH ASSEMBLY - CLEANOUT DOOR; FROM 4/08

SENSOR, TAILINGS VOLUME

FRAME, LOWER & PIVOT, CLEANING SHOE, SELF-LEVELING
ACTUATOR, SELF LEVELING

FRAME, SELF-LEVELING

STRAW CHOPPER, STANDARD AND FINE, NA ONLY - PRIOR TO PIN HAJ202001
STRAW CHOPPER, STANDARD AND FINE, NA ONLY - FROM PIN HAJ202001
STRAW CHOPPER, FLAIL, EU ONLY - PRIOR TO PIN HAJ202001

STRAW CHOPPER, FLAIL, EU ONLY - FROM PIN HAJ202001

STRAW CHOPPER, INTEGRAL, 3X3 - FROM PIN HAJ202001

DEFLECTOR, RH CHOPPER DISCHARGE - FROM PIN HAJ202001

KIT, CHOPPER BODY INSTALLATION

STRAWCHOPPER DRIVE

STRAWCHOPPER DRIVE - PULLEYS AND BELTS, PRIOR TO PIN HAJ202001
STRAWCHOPPER DRIVE - PULLEYS AND BELTS, FROM PIN HAJ202001
TENSIONER - STRAW CHOPPER, PRIOR TO PIN HAJ202001

TENSIONER - STRAW CHOPPER, FROM PIN HAJ202001

KNIFE FRAME, FIXED, PRIOR TO PIN HAJ202001

KNIFE FRAME, FIXED, FROM PIN HAJ202001

KNIFE FRAME, FIXED; FOR USE W/3X3 INTEGRATED CHOPPER - FROM PIN
HAJ202001

STRAW SPREADER GUARD, PIVOT & ARMS - EU ONLY

HYDRAULICS, SPREADER AND ROTARY SCREEN DRIVE - PRIOR TO PIN
HAJ202001

HYDRAULICS, SPREADER AND ROTARY SCREEN DRIVE - FROM PIN HAJ202001
SPREADER CONTROL VALVE, CONNECTORS

SPREADER CONTROL VALVE, COMPONENTS



TABLE OF CONTENTS

K.64.D.42
K.64.D.42
K.64.D.62
K.64.D.64
K.64.D.75
K.64.D.75
K.64.D.75
K.64.E
K.64.E
K.64.E
K.64.E.40
K.64.E.40
K.64.E.49
K.64.E.49
K.72.B.26
K.72.B.26
K.72.B.40
K.72.B.40
K.72.B.40
K.72.B.40
K.72.B.53
K.72.B.53
K.72.B.53
K.72.B.53
K.72.B.53
K.72.B.53
K.72.B.53
K.90.E.70
M

01
02
01

01
02
03
01
02
03
02
03
01
02
01
03
01
02
03
05
01
02
03
04
05
06
07

MOTOR, HYDRAULIC - SPREADER W/ DRAIN

MOTOR, HYDRAULIC - SPREADER W/ SENSOR

OSCILLATING CHAFFER PAN

STRAW SPREADER SUPPORT & DEFLECTORS

SPREADER, UPPER

SPREADER, LOWER, W/FINGER BAR DISTRIBUTOR

ADJUSTABLE DISTRIBUTOR

BEATER, DISCHARGE

BEATER, DISCHARGE, GRATE COVERKIT - PRIOR TO PIN HAJ202001
BEATER, DISCHARGE, GRATE COVER KIT - FROM PIN HAJ202001
BEATER DRIVES

DRIVE, BEATER

TENSIONER ASSEMBLY, BEATER DRIVE - PRIOR TO PIN HAJ202001
TENSIONER ASSEMBLY, BEATER DRIVE - FROM PIN HAJ202001
UNLOADER SWING CYLINDER AND LINES

HYDRAULIC CYLINDER, UNLOADING AUGER, SWING

UNLOADING DRIVE

UNLOADING CHAIN DRIVE

UNLOADING AUGER, GEARBOX, LOWER

UNLOADING AUGER, GEARBOX, UPPER

VERTICAL UNLOADING AUGER

HORIZONTAL UNLOADING AUGER, 21 FT, PRIOR TO PIN HAJ202001
HORIZONTAL UNLOADING AUGER, 21 FT, FROM PIN HAJ202001
UNLOADING AUGER EXTENSION, 0.9 M [3 FT]

HORIZONTAL UNLOADING AUGER, 18 FT

KIT, UNLOAD ELBOW REINFORCEMENT

HORIZONTAL UNLOADING AUGER, RICE, 24 FT

STONE TRAP AND ROLLER

DEALER INITIAL STOCKING LIST



@ @ G
Y Y

09.07 01 pt | 07/99

POWER TAKE-OFF - D0200

C? 09.07 o1 | p1 |o0900

POWER TAKE-OFF - D0200 /1% /141\ /14? é |
REF FN  PART NUMBER YRISN Qry U9 pescriva

1 86529340 Before 06/85
+ 84014007

NSS <—®
84004292 C0204

(84058743} D0500

"y pA
® ol @TD

(1) For ltaly Only

A
@

SHAFT, PTO 2 to 11 <—@
YOKE Includes Ref. 4 & 5

NOT SERVICED SEPARATELY Shaft, L=350MM
KIT

AW N =

STANDARD <—@ _» MODELS




A O DD =

0 N o O

11
12
13
14

15
16
17
18
19

20

21
22
23
24

Position of the “Figure” on the machine.
Reference - Figure call-out of the part number.
Parts supplied in repair kits per symbol reference.

Indicates components shown in detail elsewhere in the catalog
under the figure or page number shown. Some figures or
pages referenced may not apply to the model in question.

Technical specifications relating to the Part indicated.
Item Includes References noted in description.

Orientation. (Arrow indicates front of the machine.) Ql |a |QJ IQ'

Figure description.

General information of the figure.

Assembly code.

Sequence code within the assembly.

Page number within the sequence code.

Date of printing or updating of page (month-year).

Note - Relating to the Part Number. There is a key to symbols and
abbreviations at the bottom of the text page.

Non-serviced parts.

Further description of the part to help confirm identification.

Not available as service part in this market.

Part Number.

Year

Before 06/85 = Part valid for production 06/85 and before
From 07/85 = Part valid for production from 07/85 and after

Serial Number
BSN 31011913 = Part valid for serial number 31011913 and below
ASN 31011914 = Part valid for serial number 31011914 and above

Modification

—  (C 0201 = Part valid UNTIL 0201 change.

D 0300 = Part valid FROM 0300 change.

' F 0202 = Part valid FROM Serial N..... to Serial N.....

Implementation of change. Serial number from which the change starts. The
numbers are indicated on the identification plate of the model.

E.g.: D0O300 Serial N 2503001 means that the part has been installed “From”
serial number 2503001. Consequently, the parts marked by C0201, were
installed “UP TO” serial number 2501999.

See code table.

Total Quantity of the Part referred to in the page. The quantity can be
replaced by the following indications:
M = supplied in metres. AR = quantity as required.

Part Description.
Footnote references.
Figure notes.

Model number(s).



METRIC AND INCH HARDWARE

Allowances have been made in punched and drilled holes to allow interchangeability of metric and

inch dimension hardware in fastening and mounting applications. However, this interchangeability

does not apply to tapped holes or using metric dimension nuts on inch cap screws, studs and bolts.
Likewise, inch dimension nuts cannot be used on metric cap screws, studs or bolts.

Following is a listing of Common sizes for substitution.

Inches Millimeters
Screw Diameter

3/16" 5mm
1/4" 6 mm
516 “ 8 mm
*3/8” *10 mm
12" 12 mm
9/16" 14 mm
518" 16 mm
Screw Length

518" 15 mm
314" 20 mm
*1” 25 mm
1-1/4" 30 mm
1-3/8" 35 mm
1-1/2" 40 mm
1-3/4" 45 mm
2 50 mm
2-1/4" 60 mm
2-3/4" 70 mm
3 80 mm
3-1/2" 90 mm

4’ 100 mm

*EXAMPLE: For most applications a 3/8” x 1" cap screw and nut can be replaced by a
10 mm x 25 mm cap screw and nut.

For additional size information and possible substitutions, either inch to metric or metric to inch, please
refer to the conversion table in this catalog.



CONVERSION CHART

Inch Fractions and Decimals to Millimeter Equivalents

INCHES MM INCHES MM INCHES MM INCHES MM
Fraction {Decimal Fraction |Decimal Fraction| Decimal Fraction| Decimal
- .0004 01 - 3 7.620 - 7874 20 - 1.969 50
- .001 025 5/16 3125 7.938 51/64 7969 20.241 2 2,000 50.8
- 0039 10 - 3150 8 13/16 8125 20.638 2-1/8 2125 54
- .005 127 21/64 | .3281 8.334 - 8268 21 - 2.165 55
- 0079 2 - 13346 85 53/64 8281 21.034 2-1/4 2.250 57.2
- .0098 .25 11/32 .3438 8.731 27132 .8438 21.431 - 2.362 60
- 01 254 - .3543 9 55/64 8594 21.828 2-3/8 2.375 60.3
- .0118 3 23/64 .3594 9.128 - 8662 22 24112 2.500 63.5
1/64 0156 397 - 3740 9.5 718 8750 22.225 - 2.559 65
- 0157 4 318 375 9.525 57/64 .8906 22.622 2-5/8 2.625 66.7
- 0197 5 25/64 .3906 9.922 - 9 22.860 2-3/4 2.750 69.9
- 0236 6 - .3937 10 - .9055 23 - 2.756 70
- 025 635 - 4 10.160 29/32 9063 23.019 2-7/8 2.875 73
- .0276 7 13/32 4062 10.319 59/64 9219 23.416 - 2.953 75
- 0295 75 - 4134 10.5 15116 9375 23.813 3 3.000 76.2
132 | 0313 794 27064 | 4219 10.716 - 9449 24 - 3.150 80
- 0315 8 - 4331 11 61/64 9531 24.209 3-1/4 3.250 826
- 0354 9 716 4375 11.113 31132 9688 24,606 - 3.346 85
- 0394 1 20/64 | .4531 11.509 - 9843 25 3112 3.500 88.9
3/64 .0469 1.191 15/32 4688 11.906 1 1.000 25.400 - 3.543 90
- 0472 1.20 - 4724 12 - 1.024 2 - 3.740 95
- .05 1.270 31/64 4844 12.303 1-1116 1.062 26.988 3-3/4 3.750 95.3
- .0551 14 - 4921 125 - 1.063 27 - 3.937 100
- .0591 1.50 12 5 12.700 - 1.102 28 4 4.000 101.6
116 .0625 1.588 - 5118 13 1-1/8 1.125 28.575 - 4.331 110
- .0669 1.70 33/64 5156 13.097 - 1.142 29 4-1/2 4.500 1143
- .075 1.905 17132 5326 13.494 - 1.181 30 - 4724 120
5164 .0781 1.984 - 5315 13.5 1-3/16 1.188 30.16 5 5.000 127
- .0787 2 35/64 5469 13.891 - 1.221 31 - 5118 130
- 0906 2.3 - 5512 14 1-1/4 1.250 3175 5-1/2 5.500 139.7
332 0938 2.381 9/16 5625 14.288 - 1.260 32 - 5512 140
- .0984 2.5 - 571 145 - 1.299 33 - 5.906 150
- A 2,540 37064 | 5781 14.684 1-5/16 1312 33.34 6 6.000 152.4
- 1024 26 - .5906 15 - 1.339 34 - 6.299 160
7164 1093 2776 19/32 | 5938 15.081 1-3/8 1.375 3493 6-1/2 6.500 165.1
- 1181 3 - 6 15.240 - 1.378 35 7 7.000 1778
118 125 3175 39/64 | .6094 15.478 - 1.417 36 - 7.087 180
- 1378 35 - 6103 15.5 1-716 1438 36.51 7112 7.500 190.5
9/64 1406 3.572 518 6250 15.875 - 1.457 37 - 7.874 200
5132 1563 3.969 - 6299 16 - 1.496 38 8 8.000 203.2
- 1575 4 41/64 6406 16.272 112 1.500 38.10 8-1/2 8.500 2159
11/64 1719 4.366 - 6496 16.5 - 1.535 39 - 8.661 220
- 772 45 21/32 6563 16.669 1-9/16 1.562 39.69 9 9.000 228.6
3/l6 1875 4.763 - 6693 17 - 1.575 40 - 9.449 240
- 1969 5 4364 | 6719 17.066 - 1614 41 9112 9.500 2413
- 2 5.080 11116 | 6875 17.463 1-5/8 1625 41.28 - 9.843 250
13/64 2031 5.159 - 6890 175 - 1.654 42 10 10.000 254
- 2165 55 - 7 17.780 1-11116 1.688 4286 - 10.236 260
7132 2188 5.556 4564 | 7031 17.859 - 1.693 43 1 11.000 279.4
15/64 2344 5.963 - 7087 18 - 1.732 44 - 11.024 280
- .2362 6 23/32 7188 18.256 1-3/4 1.750 44.45 - 11.811 300
1/4 25 6.350 - 7283 185 - 1772 45 12 12.000 304.8
- 12559 6.5 47/64 | 7344 18.653 - 1.811 46 13 13.000 330.2
17164 .2656 6.747 - 7480 19 1-13/16 1.813 46.04 - 13.780 350
- 2756 7 3/4 75 19.050 - 1.850 47 14 14.000 355.6
9/32 2813 7.144 49/64 | .7656 19.447 17/8 1.875 4763 15 15.000 381
2953 75 7677 195 - 1.890 48 - 15.748 400

19/64 :2969 7:541 25/32 .7813 19.844 - 1.929 49 16 16.000 406.4




01

p1

02/08

BELTS & CHAINS - RIGHT SIDE




02/08

BELTS & CHAINS - RIGHT SIDE

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 504078066 1 BELT, Alt., A/C, Water Pump
f See Figure E.40.D.31
1 87282333 1 BELT, Alt,, AIC, Water Pump
2 See Figure E.40.D.31
2 504078068 1 BELT, Fan
1 See Figure B.50.A.54
2 87282305 1 BELT, Fan
2 See Figure B.50.A.54
3 87470737 1 CHAIN, Chain, Elevator Drive
See Figure K.60.B.52 (1)
4 86975809 1 BELT, Bubble - Up Drive
See Figure K.60.B.40 (1)
5 87283139 1 BELT, Tailings Processor, HCC, 182.0" Effective
Length
See Figure K.62.C.41
6 87470736 1 CHAIN, Chain, Bubble - Up Drive
See Figure K.60.B.40 (1)
7 87281911 1 CHAIN, ELEVATOR, Includes Paddles
See Figure K.60.B.52 (1)

(1) Europe Only
(2) FORNAONLY

AXIAL-FLOW 8010




12/07

p1

02

BELTS & CHAINS - LEFT SIDE




02 p1

12/07

BELTS & CHAINS - LEFT SIDE

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87317063 1 BELT, Shoe Drive - 3651 mm Effective Length
See Figure K.62.B.41 (1)

2 86517680 1 BELT, Beater Drive - 3045.5 mm Effective Length
See Figure K.64.E.40 (2)

3 87011585 1 BELT, Unloading Drive - 3254 mm Effective Length
See Figure K.72.B.40 (1)

4 86975809 1 BELT, Bubble - Up Drive - 86975809
See Figure K.60.B.40 (1)

5 86976208 1 BELT, Strawchopper Drive - 2720 mm Effective
Length

1.2 See Figure K.64.C.40 (2)

5 87283315 1 BELT, Strawchopper Drive - 2690 mm Effective

Length
3.4 See Figure K.64.C.40 (2)

6 86998066 1 CHAIN, Unloading Drive
See Figure K.72.B.40 (2)

6 5 87680581 1 CHAIN, Unloading Drive; Service Only - Slow Down
Drive For Rice Harvest

(1) 3000 RPM

(2) FOREUONLY

(3) 2800 RPM

(4) FORNAONLY

(6) See Figure K.72.B.40(2)

AXIAL-FLOW 8010




A.10.A

01

09/07

FILTERS AND MAIN STACK VALVE




A.10.A 01 p1 | 09/07

FILTERS AND MAIN STACK VALVE

REF FN PART NUMBER YR/SN QTyY DESCRIPTION

1 0C 1 ORDER COMPONENTS, Valve, Main Stack; For
Component Breakdown, Refer To Fig. A.10.A.18[04]

2 86995855 1 TUBE, HYD, Load Sense from Main Valve

3 86995864 1 TUBE, HYD, Return from Main Valve Stack

4 86995867 1 TUBE, HYD, PFC Return to Filter

5 86998593 1 FILTER ASSY., Aux Return to Reservoir, 17.4 " long

6 86705422 1 TEE

7 87284938 1 STRAP, Mounting, Ref. # 5

8 140045 AR WASHER, SPRING, Belleville, M10

9 43139 4 SCREW, Hex, M10 x 25, 8.8, Full Thd, Cap, HH, CL
8.8, M10x 25

10 274249 3 BOLT, Hex Serr Flg, M10 x 20

1 9840322 1 TEE, 11/16"-16 ORFS

12 86579708 1 TEE, 111/16"-12 ORFS x M42 x 2 ORB Run

13 86997863 1 CONNECTOR, HYD., 2"-12 ORFS x M42 x 2 ORB

14 277311A1 1 FILTER, HYDRAULIC OIL, Element, 14.4 " long

15 87447716 1 SWITCH, Indicator, Filter Bypass

16 637-64386 2 O-RING, Cl6,38.6MMID x 2.9 Thk

17 238-6025 2 O-RING, -025, 90 Duro, 1.176" ID x .070" Thk

18 238-6029 1 O-RING, -029, 90 Duro, 1.489" ID x .070" Thk

AXIAL-FLOW 8010




A.10.A

02

p1

02/08

HYDRAULIC TUBES - TOW/PARK




A.10.A 02 p1

HYDRAULIC TUBES - TOW/PARK

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 16044321 1 BOLT, Hex, M8 x 55, 8.8

2 140016 3 WASHER,M8x 16 x 1.6

3 832-46408 5 NUT, LOCK, M8 x 1.25,Cl 8

4 433008 4 CLAMP

5 442340 2 SUPPORT

6 120056 2 SCREW, Hex, M6 x 50, 8.8

7 353308 2 NUT,M6x1,Cl8

8 T 87280113 1 BRACKET

8 z2 87710647 1 BRACKET

9 43138 4 SCREW, Hex, M10 x 20, 8.8, Full Thd

10 140045 4 WASHER, SPRING, Belleville, M10

11 100016 2 NUT,M10,CI8

12 3 87109702 1 VALVE, HYDRAULIC, Park/Tow/Reg - with Fittings;
See Fig. D.32.C.59[01] For Component Breakdown

12 4 0C 1 ORDER COMPONENTS, Valve, Hydraulic, Park;
See Fig. D.32.C.59[03] For Component Breakdown

12 z  0C 1 ORDER COMPONENTS, Valve, Hydraulic, Park;
See Fig. D.32.C.59[03B] For Component Breakdown

13 T 87109730 1 TUBE, HYD, Valve Supply

13 2 87710635 1 TUBE ASSY., Valve Supply

14 5 87280109 1 TUBE, HYD, Drain

14 z2 87710634 1 TUBE ASSY., Drain

15 5 87280107 1 TUBE, HYD, Regulated Pressure

15 z2 87710633 1 TUBE ASSY., Regulated Pressure

16 87000150 1 COLLAR, Tube

17 87000230 2 PLATE, Clamp, Hose

18 300510 1 BOLT, Hex, M8 x 65, 8.8

19 87000159 1 CLAMP, Tube

20 72180326 2 PLATE, Clamp, Hose

(1) Prior To 04/08

(2) From 04/08

(3) Prior To PIN HAJ202001

(4) Btwn PIN HAJ202001 & 04/08

(5) Prior To 4/08

A = From 04/08

AXIAL-FLOW 8010

02/08




A.10.A.18

01

p1

02/08

HYDRAULICS - FEEDER STACK VALVE

SEE
DETAIL C

SEE

17

DETAILC

SEE
DETAIL A

\DETAIL B




A.10.A.18 01 p1 | 02/08

HYDRAULICS - FEEDER STACK VALVE

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87109742 1 VALVE, HYDRAULIC, W/Lateral Tilt

1 87109740 1 VALVE, HYDRAULIC, L/Lateral Tilt

2 1 84435010 1 COUPLING, QUICK, MALE

2 2 87721868 1 COUPLING, Quick, Male

3 84435502 1 CONNECTOR, HYD., Quick Coupling

4 84435503 1 CONNECTOR, HYD., Quick Coupling

5 86642464 3 WASHER, M11x30x2.5

6 43435 3 NUT, M10, Fig Ser

7 87109346 1 HOSE, Reel Pressure

8 87109347 1 HOSE, Reel Return

9 87109349 2 HOSE, Reel - Fore & Aft

10 87109348 1 HOSE, Reel Lift

1 87281674 1 HOSE, Feeder Stack Return

12 87109105 1 HOSE, Feeder Stack LS

13 87280151 1 HOSE, Feeder Stack Pressure

14 87106239 1 SLEEVE

15 3 87109107 2 HOSE, With Lateral - Tilt

16 86579672 7 CONNECTOR, HYD., 11/16"-16 ORFS x M16 x 1.5
ORB

17 87106154 1 SLEEVE

18 86997309 1 BRACKET

19 86623900 1 KIT, REPAIR, Aligning Pins and Bolts, FOR REF. # 2

20 1 84435504 3 CONNECTOR, HYD., Component Of 84435010

20 z2 87691267 3 COUPLING, Connector, Hyd.; Component Of
87721868

21 86597760 2 CONNECTOR, HYD., 1"-14 ORFS x M27 x 2 ORB

22 86593173 1 CONNECTOR, HYD., 9/16"-18 ORFS x M12 x 1.5
ORB

23 120104 2 SCREW, Hex, M8 x 20, 8.8

24 86579678 2 CONNECTOR, HYD., 13/16"-16 ORFS x M22 x 1.5
ORB

25 86623898 AR SEAL, For Ref. 3 &4

(1)  Prior To 11/07
(2) From 11/07
(3) Not Used W/Hillco Feeder

A = 84435504...B = 87691267

AXIAL-FLOW 8010




A.10.A.18

01

p2

02/08

HYDRAULICS - FEEDER STACK VALVE

SEE
DETAIL C

SEE

17

DETAILC

SEE
DETAIL A

\DETAIL B




A.10.A.18 01 p2 | 02/08

HYDRAULICS - FEEDER STACK VALVE

REF FN PART NUMBER YR/SN QTY DESCRIPTION

25 86623899 3 SEAL, For Ref. 20

26 86598100 7 O-RING, CI6,13.3MM ID x 2.2 Thk

27 9993141 7 O-RING, -012, 90 Duro, .364" ID x .070" Thk
28 86598103 2 O-RING, CI6,23.6MM ID x 2.9 Thk

29 9992069 2 O-RING, -016, 90 Duro, .614" ID x .070" Thk
30 86598098 1 O-RING, CI6,9.3MM ID x 2.2 Thk

31 9825770 1 O-RING, -011, 90 Duro, .301" ID x .070" Thk
32 86598102 2 O-RING, CI6,19.3MM ID x 2.2 Thk

33 9992298 2 O-RING, -014, 90 Duro, .489" ID x .070" Thk
34 87280152 1 HOSE, Feeder Stack, Regulated

35 1 9625546 2 CAP,11/16"-16 ORFS

(1)

Used In Place Of Ref. 15 W/Hillco Feeder

A = 84435504...B = 87691267

AXIAL-FLOW 8010




A.10.A.18

02

08/07

VALVE, FEEDER STACK, FIXED




A.10.A18 | 02 | pt

08/07

VALVE, FEEDER STACK, FIXED

REF FN PART NUMBER YRISN QTY DESCRIPTION

1 87109741 1 VALVE, HYDRAULIC, Includes Ref. 2 thru 8

2 87109740 1 VALVE, HYDRAULIC, Feeder Stack, Standard - Fig.
A.10.A.18 (6)

3 86579672 3 CONNECTOR, HYD., 11/16"-16 ORFS x M16 x 1.5
ORB

4 86579678 2 CONNECTOR, HYD., 13/16"-16 ORFS x M22 x 1.5
ORB

5 86597760 2 CONNECTOR, HYD., 1"-14 ORFS x M27 x 2 ORB

6 86997309 1 BRACKET

7 120104 2 SCREW, Hex, M8 x 20, 8.8

8 86593173 3 CONNECTOR, HYD., 9/16"-18 ORFS x M12x 1.5
ORB

9 86598098 3 O-RING, CI6, 9.3MM ID x 2.2 Thk

10 9825770 3 O-RING, -011, 90 Duro, .301" ID x .070" Thk

11 86598100 3 O-RING, CI6, 13.3MM ID x 2.2 Thk

12 9993141 3 O-RING, -012, 90 Duro, .364" ID x .070" Thk

13 86598102 2 O-RING, CI6, 19.3MM ID x 2.2 Thk

14 9992298 2 O-RING, -014, 90 Duro, 489" ID x .070" Thk

15 86598103 2 O-RING, CI6, 23.6MM ID x 2.9 Thk

16 9992069 2 O-RING, -016, 90 Duro, .614" ID x .070" Thk

NA Only

AXIAL-FLOW 8010




A.10.A.18 03 | p1 |o08/07

CONNECTORS, VALVE, FEEDER STACK - W/LATERAL TILT

N

& ' 1/—/./ | n
12\0' o «»%1 ?ﬂ/—
/U 14 ..)' /@

L' ‘

4 , o | '(‘(\"‘ T
12 4 &) '~ ' b‘! | ~

14

gjé \ QT?

10— 15

6




A.10.A.18 03 p1 | 08/07

CONNECTORS, VALVE, FEEDER STACK - W/LATERAL TILT

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87109743 1 VALVE, HYDRAULIC, Feeder Stack - With Lateral
Tilt - Includes: Ref. 2-9

2 87109742 1 VALVE, HYDRAULIC, For Component Breakdown,
See: Fig. A.10.A.18 (3A)

3 86593173 3 CONNECTOR, HYD., 9/16"-18 ORFS x M12 x 1.5
ORB

4 86579672 6 CONNECTOR, HYD., 11/16"-16 ORFS x M16 x 1.5
ORB

5 86579678 2 CONNECTOR, HYD., 13/16"-16 ORFS x M22x 1.5
ORB

6 86597760 2 CONNECTOR, HYD., 1"-14 ORFS x M27 x 2 ORB

7 86997309 1 BRACKET

8 120104 2 SCREW, Hex, M8 x 20, 8.8

9 86598098 3  O-RING,CI6,9.3MM ID x 2.2 Thk

10 9825770 3 O-RING, -011, 90 Duro, .301" ID x .070" Thk

1 86598100 6 O-RING, CI6,13.3MM ID x 2.2 Thk

12 9993141 6 O-RING, -012, 90 Duro, .364" ID x .070" Thk

13 86598102 2 O-RING, CI6,19.3MM ID x 2.2 Thk

14 9992298 2 O-RING, -014, 90 Duro, .489" ID x .070" Thk

15 86598103 2 O-RING, CI6, 23.6MM ID x 2.9 Thk

16 9992069 2 O-RING, -016, 90 Duro, .614" ID x .070" Thk

AXIAL-FLOW 8010




A.10.A.18

03A

p1

08/07

VALVE, FEEDER STACK W/ LATERAL TILT




A.10.A.18 | 03A | p1

08/07

VALVE, FEEDER STACK W/ LATERAL TILT

REF FN PART NUMBER QTY DESCRIPTION

1 87109742 1 VALVE, HYDRAULIC

2 87281778 1 VALVE, Reel Drive

3 895-18010 3  WASHER,M10x 18 x 1.6

4 829-1410 3 NUT, M10,CI10

5 87434014 1 VALVE, CONTROL, Three Position, Four Way
6 61-31020 8 SCREW, Hex Soc Hd, #10-24 x 1 1/4"
7 86995306 1 VALVE, Three Position, Four Way

8 87436627 1 VALVE

9 86995302 2 SOLENOID, Caoil

10 195683A1 2 NUT, 1/2"-13, Thin

11 190711A1 1 VALVE

12 87433998 4 VALVE, CHECK

13 149940C1 2 PISTON

14 190986A1 2 VALVE, PRESSURE RELIEF, Relief
15 190704A1 2 VALVE, CHECK

15A 190707A1 2 KIT, SEALS, Repair Ref. 15

16 278548 1 PLUG, Hex Soc, 7/16"-20 ORB

17 86632547 4 PLUG, Hex Soc, 5/16"-24 ORB

18 9625178 2 PLUG, Hex Soc, 9/16"-18 ORB

19 86625138 1 PLUG, Hex Soc, 7/8"-14 ORB

20 221573A1 1 PLUG, Hex Soc, M12 x 1.5, ORB

21 319151A1 1 CONNECTOR

22 86619907 1 NUT

23 453133C1 9 PLUG

24 190716A1 3 STUD

AXIAL-FLOW 8010




A.10.A18 | o4

p1

09/07

VALVE, HYDRAULIC - MAIN STACK

5> o 21
B

\5




A.10.A.18 04 p1 | 09/07

VALVE, HYDRAULIC - MAIN STACK

REF FN PART NUMBER YR/SN Qry DESCRIPTION

1 0C 1 ORDER COMPONENTS, Valve, Main Stack

2 86580179 3 CONNECTOR, HYD., 1 7/16"-12 ORFS x M22 x 2
ORB

3 86579672 4 CONNECTOR, HYD., 11/16"-16 ORFS x M16 x 1.5
ORB

4 86579676 1 CONNECTOR, HYD., 13/16"-16 ORFS x M18 x 1.5
ORB

5 86579694 1 ELBOW, 90°, 1"-14 ORFS x M22 x 1.5 ORB

6 86579686 1 ELBOW, 90°, 11/16"-18 ORFS x M14 x 1.5 ORB, 90°

7 87713405 1 VALVE, For Component Breakdown, Refer To Fig.

A.10.A.18[05] Or [05A]

8 84320565 2 COUPLING, Coupler

9 86502604 2 DUST CAP

10 86529630 1 PLUG, Hex Soc, 3/8"-24 ORB

1 86598046 1 PLUG, Hex Soc, M18 x 1.5, ORB

12 86598104 3  O-RING, CI6, 26.6MM ID x 2.9 Thk

13 9824050 3 O-RING, -021, 90 Duro, .926" ID x .070" Thk

14 86598100 4  O-RING, CI6,13.3MM ID x 2.2 Thk

15 9993141 4 0O-RING, -012, 90 Duro, .364" ID x .070" Thk

16 86598101 2 O-RING, CI6,15.3MM ID x 2.2 Thk

17 9992298 1 O-RING, -014, 90 Duro, .489" ID x .070" Thk

18 86598102 1 O-RING, CI 6, 19.3MM ID x 2.2 Thk

19 9992069 1 O-RING, -016, 90 Duro, .614" ID x .070" Thk

20 86598099 3  O-RING,CI6,11.3MM ID x 2.2 Thk

21 9993141 1 O-RING, -012, 90 Duro, .364" ID x .070" Thk

22 86513328 1 O-RING, 3-1, .301" ID x .064" Thk

23 86975430 1 SENSOR, Header Height Lift Cylinder Pressure,
Includes Ref. 24

24 237-6003 1 O-RING, 3-1, .301" ID x .064" Thk

AXIAL-FLOW 8010




02/08

p1

05

A.10.A.18

VALVE, FEEDER LIFT




A.10.A.18 05 | p1 |02/08

VALVE, FEEDER LIFT

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87434014 1 VALVE, CONTROL, Three Position, Four Way

2 T 61-31020 4 SCREW, Hex Soc Hd, #10-24 x 1 1/4"

2 z2 280160 4 SCREW, Screw, #10-32x3/4

3 87434009 1 VALVE, CONTROL, Feeder Lift; For Component
Breakdown, See Fig. A.10.a.18[05B]

4 895-18010 3  WASHER,M10x 18 x 1.6

5 864-10080 2 SCREW, Hex Soc Hd, M10 x 80, 8.8

6 864-10100 1 SCREW, Hex Soc Hd, M10 x 100, 8.8

7 191121A1 1 VALVE, Two Way, Normally Closed

8 86995302 2 SOLENOID, Coil, 12 Volt

9 195683A1 2 NUT, 1/2"-13, Thin

10 87281256 1 VALVE, CHECK, Two Way, Two Position With Orifice

11 190704A1 1 VALVE, CHECK

1A 190707A1 1 KIT, SEALS, Repair Ref. 11

12 87678444 1 VALVE, Priority; See Also: Ref. 21

13 87434000 1 VALVE, PRESSURE RELIEF, Relief

14 323464A1 1 CONNECTOR

15 87035062 5 PLUG, Hex Soc, 1/2"-20 ORB, Tube OD = 5/16"

16 86632547 10 PLUG, Hex Soc, 5/16"-24 ORB, 1/8"

17 86625138 1 PLUG, Hex Soc, 7/8"-14 ORB, 5/8"

18 87434016 1 PLUG, Orificed With Screen

19 71100209 1 PLUG, Hex Soc, 3/4"-16 ORB

20 87434017 1 PLUG, Orificed, .030

21 87434015 1 KIT, SEALS, Services Ref. 12

(1) Used W/Prior Valve Assembly 87109738
(2) Used W/Current Valve Assembly 87713405

AXIAL-FLOW 8010




A.10.A.18 | o5B | p1 |o09/07

VALVE, FEEDER / HEADER LIFT CONTROL

AaNm A;‘-‘))))))L’ ‘\ﬂl
§ @%@m WA == )2




A.10.A.18 | o5B | p1 |o09/07

VALVE, FEEDER / HEADER LIFT CONTROL

REF FN PART NUMBER

YR/SN

QTyY

DESCRIPTION

1 87648197
2 NSS

3 188104A1
4 188105A1
5 188106A1
6 188107A1
7 188110A1
8 188114A1
9 188116A1
10 188117A1
11 87643252
12 373758A1
13 511-10200
14 86529630
15 278548
16 9625178
17 86590562
18 86598047
19 237-6010
20 238-5017
21 238-5114
22 238-6111
23 238-6112
24 238-6117
25 238-6125
26 243253A1
27 NSS

28 NSS

29 NSS

30 NSS

31 NSS

32 NSS

33 NSS

34 NSS

35 NSS

[\ N U U [ O O L O T (O R G N Y N N L T NG TS U NG N NG SR G NG TR NG S U N N N T b e W G U NS T LS T \ b I

VALVE, CONTROL

NOT SERVICED SEPARATELY, Body
SPOOL

SOLENOID

NUT

PLUG

PLUG

SPRING

PIN

TUBE

KIT, Meter Out

VALVE

BALL, 20mm Dia

PLUG, Hex Soc, 3/8"-24 ORB

PLUG, Hex Soc, 7/16"-20 ORB

PLUG, Hex Soc, 9/16"-18 ORB

PLUG, Hex Soc, 3/4"-16 ORB

PLUG

O-RING, 10-1, 90 Duro, .755" ID x .097" Thk
O-RING, -017, 70 Duro, .676" ID x .070" Thk
O-RING, -114, 70 Duro, .612" ID x .103" Thk
O-RING, -111, 90 Duro, .424" ID x .103" Thk
O-RING, -112, 90 Duro, .487" ID x .103" Thk
O-RING, -117, 90 Duro, .799" ID x .103" Thk
O-RING, -125, 90 Duro, 1.237" ID x .103" Thk
KIT, SEALS

NOT SERVICED SEPARATELY

NOT SERVICED SEPARATELY

NOT SERVICED SEPARATELY

NOT SERVICED SEPARATELY

NOT SERVICED SEPARATELY

NOT SERVICED SEPARATELY

NOT SERVICED SEPARATELY

NOT SERVICED SEPARATELY

NOT SERVICED SEPARATELY

AXIAL-FLOW 8010




A.10.A.18 | o5B | p2 |o09/07

VALVE, FEEDER / HEADER LIFT CONTROL

AaNm A;‘-‘))))))L’ ‘\ﬂl
§ @%@m WA == )2




A.10.A.18 | o5B | p2 |o09/07

VALVE, FEEDER / HEADER LIFT CONTROL

REF FN PART NUMBER YR/SN QTyY DESCRIPTION
36 NSS 1 NOT SERVICED SEPARATELY
37 NSS 1 NOT SERVICED SEPARATELY
38 NSS 1 NOT SERVICED SEPARATELY
39 NSS 1 NOT SERVICED SEPARATELY

AXIAL-FLOW 8010




08/07

p1

06

A.10.A.18

VALVE, FEEDER STACK, STANDARD




A.10.A18 | 06 | pt

08/07

VALVE, FEEDER STACK, STANDARD

REF FN PART NUMBER YR/SN QTY DESCRIPTION
87109740 VALVE, HYDRAULIC, STD. - Includes Ref. 1-20

1 190716A1 3 STUD, Threaded

2 87281778 1 VALVE, Reel Drive

3 895-18010 3 WASHER,M10x 18 x 1.6

4 829-1410 3 NUT, M10,Cl 10

5 87434014 1 VALVE, CONTROL, Three Position, Four Way

6 87436627 1 VALVE, Normally Closed

7 86995302 2 SOLENOID, Cail, 12 Volt

8 195683A1 2 NUT, 1/2"-13, Thin

9 190711A1 1 VALVE, Three Way, Two Position

10 87433998 2 VALVE, CHECK

1 149940C1 1 PISTON

12 221573A1 2 PLUG, Hex Soc, M12 x 1.5, ORB

13 221578A1 2 PLUG, Hex Soc, M18 x 1.5, ORB

14 319151A1 1 CONNECTOR

15 86619907 1 NUT

16 453133C1 13 PLUG

17 86625138 1 PLUG, Hex Soc, 7/8"-14 ORB

18 278548 1 PLUG, Hex Soc, 7/16"-20 ORB

19 9625178 1 PLUG, Hex Soc, 9/16"-18 ORB

20 86632547 3 PLUG, Hex Soc, 5/16"-24 ORB

AXIAL-FLOW 8010




A.10.A.18

07

p1

08/07

VALVE, FEEDER STACK & LATERAL TILT




A.10.A.18 07 p1 | 08/07

VALVE, FEEDER STACK & LATERAL TILT

REF FN PART NUMBER YR/SN QTyY DESCRIPTION

1 1 86995690 1 VALVE, CONTROL, Lateral Tilt
2 87109740 1 VALVE, HYDRAULIC, Feeder Stack - Standard
3 86508575 4  BOLT, Hex, M10 x 130, 8.8

(1)  Component Of Lateral Tilt Kit 87281928; See Fig. G.30.A.77.77[5]

AXIAL-FLOW 8010




A.10.A.18

08

p1

08/07

VALVE, LATERAL TILT, COMPONENTS




A.10.A.18 08 | p1 |o08/07

VALVE, LATERAL TILT, COMPONENTS

REF FN PART NUMBER Qry DESCRIPTION

1 86995690 1 VALVE, CONTROL, ADD - ON - Lateral Tilt
2 238-6116 1 O-RING, -116, 90 Duro, .737" ID x .103" Thk
3 87433998 2 VALVE, CHECK

4 149940C1 1 PISTON

5 190986A1 2 VALVE, PRESSURE RELIEF, Relief

6 190704A1 2 VALVE, CHECK

6A 190707A1 2 KIT, SEALS, Repair Ref. 6

7 86995306 1 VALVE, Three Position, Four Way

8 61-31020 4 SCREW, Hex Soc Hd, #10-24 x 1 1/4"

9 238-6119 2 O-RING, -119, 90 Duro, .924" ID x .103" Thk

AXIAL-FLOW 8010




A.10.A.18

09

12/07

VALVE, REEL DRIVE




A.10.A18 | 09 | pt

12/07

VALVE, REEL DRIVE

REF FN PART NUMBER QTY DESCRIPTION

1 87281778 1 VALVE, Reel Drive

2 188106A1 1 NUT

3 87434010 1 SPOOL

4 87434024 1 VALVE, CHECK

5 87434013 1 SPOOL

6 190699A1 1 SPRING

7 373758A1 1 VALVE, Load sense, Check

8 190702A1 1 VALVE, PRESSURE RELIEF

9 238-6012 2 O-RING, -012, 90 Duro, .364" ID x .070" Thk
10 238-6117 2 O-RING, -117, 90 Duro, .799" ID x .103" Thk
1 9625178 1 PLUG, Hex Soc, 9/16"-18 ORB

12 86625138 1 PLUG, Hex Soc, 7/8"-14 ORB

13 71100209 3 PLUG, Hex Soc, 3/4"-16 ORB

14 278548 2 PLUG, Hex Soc, 7/16"-20 ORB

15 86632547 1 PLUG, Hex Soc, 5/16"-24 ORB

16 188110A1 1 PLUG

17 237-6010 1 O-RING, 10-1, 90 Duro, .755" ID x .097" Thk
18 188104A1 1 SPOOL

19 188116A1 1 PIN

20 188117A1 1 TUBE

21 238-5017 1 O-RING, -017, 70 Duro, .676" ID x .070" Thk
22 238-5114 1 O-RING, -114, 70 Duro, .612" ID x .103" Thk
23 188105A1 1 SOLENOID

24 190696A1 1 KIT, SHIM

25 86598098 1 O-RING, CI 6, 9.3MM ID x 2.2 Thk

AXIAL-FLOW 8010




p1 | 11/07

01

A.10.A.20

PUMP, HYDRAULIC, PFC




A.10.A.20 | o1t | pt |11/07

PUMP, HYDRAULIC, PFC

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87105987 1 PUMP, HYDRAULIC, Pressure Flow Compensated;
Includes: Ref. 20

2 86579680 1 CONNECTOR, HYD., 1"-14 ORFS x M22 x 1.5 ORB

3 87106462 1 ADAPTER, Screen

4 86637769 1 O-RING, -228, 90 Duro, 2.234" ID x .139" Thk

5 86975008 1 MANIFOLD

6 86571273 1 SENSOR, Hydraulic Oil Temperature

7 86598099 1 O-RING, CI6, 11.3MM ID x 2.2 Thk

8 140018 4 WASHER,M12x24 x2.5

9 412123 4 WASHER, M12

10 300389 4 BOLT, Hex, M12 x 35, 8.8, Full Thd

11 86580179 1 CONNECTOR, HYD., 1 7/16"-12 ORFS x M22 x 2
ORB

12 86836518 1 CONNECTOR, HYD., 2"-12 ORFS x M48 x 2 ORB

13 87010918 AR KIT, SEALS

14 86598102 1 O-RING, CI6, 19.3MM ID x 2.2 Thk

15 9992069 1 O-RING, -016, 90 Duro, .614" ID x .070" Thk

16 86598104 1 O-RING, CI 6, 26.6MM ID x 2.9 Thk

17 9824050 1 O-RING, -021, 90 Duro, .926" ID x .070" Thk

18 86583917 1 O-RING, CI6,44.6MM ID x 2.9 Thk

19 9840589 1 O-RING, -029, 90 Duro, 1.489" ID x .070" Thk

20 8604960 1 VALVE, CONTROL, Regulator, Pressure

21 1 87380545 AR KIT, SERVICE

22 1.2 86598043 1 PLUG, Hex Soc, M12 x 1.5, ORB

23 1.2 86512136 4 SCREW, Hex Soc Hd, M6 x 30, 12.9

24 1.2 9825770 3 O-RING, -011, 90 Duro, .301" ID x .070" Thk

(1)
(2)

Services Ref. 20
Not Shown

AXIAL-FLOW 8010




p1 | 09/07

03

A.10.A.20

PUMP, TRIPLE GEAR




A.10.A.20 03 | p1 |09/07

PUMP, TRIPLE GEAR

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 87284569 1 PUMP, HYDRAULIC

1 2 87646990 1 PUMP, HYDRAULIC

2 86579685 1 CONNECTOR, HYD., 1 11/16"-12 ORFS x M42 x 2
ORB, Includes Ref. 6 & 7

3 86579682 2 CONNECTOR, HYD., 1 3/16"-12 ORFS x M27 x 2
ORB, Includes Ref. 8 & 9

4 86580179 1 CONNECTOR, HYD., 1 7/16"-12 ORFS x M22 x 2
ORB, Includes Ref. 10 & 11

5 1 86579700 1 ELBOW, 90°, 1 11/16"-12 ORFS x M42 x 2 ORB,
Includes Ref. 6 & 7

5 2 86579708 1 TEE, 111/16"-12 ORFS x M42 x 2 ORB Run,
Includes Ref. 6 & 7

6 9824051 2 O-RING, -025, 90 Duro, 1.176" ID x .070" Thk

7 86598105 2 O-RING, Cl 6, 38.6MM ID x 2.9 Thk

8 9991976 2 O-RING, -018, 90 Duro, .739" ID x .070" Thk

9 86598103 2 O-RING, Cl6,23.6MMID x 2.9 Thk

10 9824050 1 O-RING, -021, 90 Duro, .926" ID x .070" Thk

11 86598104 1 O-RING, CI 6, 26.6MM ID x 2.9 Thk

12 87284671 1 KIT, SEALS

(1) Prior To PIN HAJ202018
(2) From PIN HAJ202018

AXIAL-FLOW 8010




09/07

p1

01

A.10.A.22

RESERVOIR, HYDRAULIC, WITH HOSES AND SUPPORTS




A.10.A22 | o1 | »p1

09/07

RESERVOIR, HYDRAULIC, WITH HOSES AND SUPPORTS

REF FN PART NUMBER QTY DESCRIPTION

1 87105712 2 HOSE, FLEXIBLE, Hydro Cooler Outlet

2 87105713 1 HOSE, FLEXIBLE, Spreader to Air Screen Motor

3 87105714 1 HOSE, FLEXIBLE, Aux Cooler Outlet

4 87105715 1 HOSE, FLEXIBLE, Motor to Aux Cooler Inlet

5 9824050 4 O-RING, -021, 90 Duro, .926" ID x .070" Thk

6 86976211 1 RESERVOIR, HYDRAULIC OIL, For Component
Breakdown, Refer To Fig. A.10.A22[4]

7 86999156 1 HOSE, FLEXIBLE, PFC Pump, Drain

8 86999154 1 HOSE, FLEXIBLE, PFC Pump, Suction

9 86999153 1 HOSE, FLEXIBLE, Gear Pump, Suction

10 86975645 1 BRACKET

11 86976375 1 BRACKET

12 140018 AR WASHER, M12x24 x2.5

13 9706687 6 SCREW, Hex, M12x 30, 8.8

14 9706685 AR NUT,M12,CI8

15 140020 3  WASHER, M16 x 30 x 3

16 825-1416 3 NUT,M16,ClI 8

17 86629541 3 BOLT, Hex, M12x 40, 8.8, Full Thd

18 322358 4 WASHER, SPRING, Belleville, M8

19 43127 4 BOLT, Hex, M8 x 25, 8.8

20 9706690 4 NUT,M8,CI8

Plastic Rotary Air Screen

AXIAL-FLOW 8010




A.10.A.22

02

p1

09/07

RESERVOIR, HYDRAULIC, WITH HOSES AND SUPPORTS




A.10.A22 | 02 | p1

09/07

RESERVOIR, HYDRAULIC, WITH HOSES AND SUPPORTS

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87105712 2 HOSE, FLEXIBLE, Hydro Cooler Outlet

2 87529196 1 HOSE, FLEXIBLE, Motor to Aux Cooler Inlet

3 87105714 1 HOSE, FLEXIBLE, Aux Cooler Outlet

4 1 87529197 1 HOSE, FLEXIBLE, Air Screen Motor to Cooler Inlet

5 1 87529198 1 HOSE, FLEXIBLE, Air Screen Case Drain

6 86976211 1 RESERVOIR, HYDRAULIC OIL, For Component
Breakdown, Refer To Fig. A.10.A22[4]

7 86999156 1 HOSE, FLEXIBLE, PFC Pump, Drain

8 86999154 1 HOSE, FLEXIBLE, PFC Pump, Suction

9 86999153 1 HOSE, FLEXIBLE, Gear Pump, Suction

10 86975645 1 BRACKET

1 86976375 1 BRACKET

12 140018 AR WASHER, M12x24 x 2.5

13 9706687 6 SCREW, Hex, M12x 30, 8.8

14 9706685 AR NUT,M12,CI8

15 140020 3  WASHER,M16x30x 3

16 825-1416 3 NUT,M16,CI8

17 43168 3 BOLT, Hex, M16 x 40, 8.8

17 86629541 3 BOLT, Hex, M12x 40, 8.8, Full Thd

18 322358 4 WASHER, SPRING, Belleville, M8

19 43127 4 BOLT, Hex, M8 x 25, 8.8

20 9706690 4 NUT,M8,Cl8

21 9824050 4 O-RING, -021, 90 Duro, .926" ID x .070" Thk

22 86566990 2 STRAP, CABLE

(1)

Also Included In Kit 87721403; See Fig. B.50.A.25.58[06]

Metal Rotary Air Screen

AXIAL-FLOW 8010




A.10.A22 | o4

RESERVOIR, HYDRAULIC OIL

p1 | 01/08

©

11

13

T

(2SS
st ss vy
\\-,"0.4““\\‘}1
NN Pata =
N
ANastece

oSolerrrl]
NS
NS S ers//|
S22y
N

R




A.10.A.22 04 | p1 |01/08

RESERVOIR, HYDRAULIC OIL

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 86976211 1 RESERVOIR, HYDRAULIC OIL, Includes Ref. 10, 11,
12,13,14,15 & 16

1 1 87510565 1 RESERVOIR, Includes Ref. 10, 11,12, 13, 14, 15 &
16

2 86995010 1 STRAINER, ELEMENT, Suction

3 86579693 1 ELBOW, 90°, 1"-14 ORFS x M18 x 1.5 ORB

4 86579691 1 ELBOW, 90°, 13/16"-18 ORFS x M18 x 1.5 ORB

5 86579688 1 ELBOW, 90°, 11/16"-18 ORFS x M18 x 1.5 ORB

5 87030025 1 PLUG, Hex, M18 x 1.5 ORB

6 86619910 1 SENSOR, Hydraulic Fluid Level

7 86579700 1 ELBOW, 90°, 1 11/16"-12 ORFS x M42 x 2 ORB

8 87105048 1 DRAINCOCK/TAP, SUPPLY, Includes Ref. 17

9 86611704 1 PLUG, PLUG, HH, ORB, M14 x 1.5

10 87107405 1 GAUGE, LEVEL, Includes Ref. 15 & 16

1 87000624 1 CAP,Fil

12 87000625 1 CAP, With Breather Filter

13 87000623 1 SCREEN, Reservoir Fill

14 87000622 1 FILTER, ELEMENT, Fill Neck Baffle

15 86598100 2 O-RING,CI6,13.3MM ID x 2.2 Thk

16 720060 2 WASHER, RUBBER

17 PL 1 PROCURE LOCALLY, O-RING, Included with Ref. 8

18 86598101 3 O-RING, CI6,15.3MM ID x 2.2 Thk

19 9992069 1 O-RING, -016, 90 Duro, .614" ID x .070" Thk

20 9992298 1 O-RING, -014, 90 Duro, .489" ID x .070" Thk

21 9993141 1 O-RING, -012, 90 Duro, .364" ID x .070" Thk

22 86598105 1 O-RING, CI 6, 38.6MM ID x 2.9 Thk

23 9824051 1 O-RING, -025, 90 Duro, 1.176" ID x .070" Thk

24 86995010 1 STRAINER, ELEMENT

25 9840589 1 0O-RING, -029, 90 Duro, 1.489" ID x .070" Thk

(1) FOREU ONLY

AXIAL-FLOW 8010




A.10.A.36 | o1

p1

12/07

PTO 1, COMMON HYDRAULIC, PRIOR TO PIN HAJ202001

DETAIL A O—55

DETAIL B

38

DETAIL B




A.10.A36 | o1 | pt |12/07

PTO 1, COMMON HYDRAULIC, PRIOR TO PIN HAJ202001

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87284569 1 PUMP, HYDRAULIC, Triple Gear, See Fig
A.10.A.20[3]

2 87310111 1 MOTOR, HYDRAULIC, Clamped Hoses

3 378245 2 WASHER, M12

4 86579683 2 CONNECTOR, HYD., 1 3/16"-12 ORFS x M33 x 2
ORB

5 86591334 2 TEE, 11/16"-16 ORFS x 11/16"-16 Fem Sw Br

6 86514261 1 TEE, 13/16"-16 ORFS x 13/16"-16 Fem Sw Run

7 86705424 1 TEE, 111/16"-12 ORFS x 1 11/16"-12 Fem Sw Br

8 86995863 1 TUBE, HYD, Reg. to Feeder Clutch from Manifold

9 87106670 1 TUBE, HYD, Charge to Rotor Pump

10 86995878 1 TUBE, HYD, Charge to Propulsion Pump

11 9824051 1 O-RING, -025, 90 Duro, 1.176" ID x .070" Thk

12 87397376 1 TUBE, Suction from Tee to Lube Pump

13 1 87563478 1 TUBE, PTO Oil Pan Suction to Tee

14 1 87563479 1 TUBE, PTO Qil Pan Suction to Tee; Includes: Ref. 11

15 86995871 1 TUBE, HYD, Return from Drain Manifold

16 86995870 1 TUBE, HYD, Ground Drive Pump Drain

17 86995997 1 TUBE, HYD, Feeder Gearbox Drain

18 87284931 1 TUBE, Lube to Filter

19 86995995 1 TUBE, Feeder Clutch Pressure

20 86995885 1 TUBE, HYD, Feeder Clutch Lube Supply

21 86995872 1 TUBE, HYD, Rotor Clutch Regulated Supply

22 87314312 1 HOSE, FLEXIBLE, Rotor Drive "B" - Both Ends
Clamped

23 87314311 1 HOSE, FLEXIBLE, Rotor Drive "A" - Both Ends
Clamped

24 86995883 1 TUBE, HYD, Rotor Motor Case Drain

25 86579697 1 ELBOW, 90° 1 3/16"-12 ORFS x M27 x 2 ORB

26 86579697 1 ELBOW, 90° 1 3/16"-12 ORFS x M27 x 2 ORB

27 86980732 4 CLAMP, Split Flange

28 86625255 8 WASHER, M13.5x24.5x 3, HT

29 87022684 12 BOLT, Hex, M12 x 45, 10.9, Full Thd

30 9828498 2 O-RING, -155, 70 Duro, 3.987" ID x .103" Thk

(1) Replaces One-Piece Production Tube

AXIAL-FLOW 8010




A.10.A.36 | o1

p2

12/07

PTO 1, COMMON HYDRAULIC, PRIOR TO PIN HAJ202001

DETAIL A O—55

DETAIL B

38

DETAIL B




A.10.A36 | o1 | p2

12/07

PTO 1, COMMON HYDRAULIC, PRIOR TO PIN HAJ202001

REF FN PART NUMBER QTY DESCRIPTION

31 274336 1 O-RING, -158, 70 Duro, 4.737" ID x .103" Thk

32 87030025 1 PLUG, Hex, M18 x 1.5 ORB

33 86625256 8 WASHER, M12x28.5x4, HT

34 86998689 1 FILTER, HYDRAULIC OIL, PTO Lube

35 140045 4 WASHER, SPRING, Belleville, M10

36 43138 4 SCREW, Hex, M10 x 20, 8.8, Full Thd

37 87022683 4  BOLT, Hex, M12 x 40, 10.9, Full Thd

38 87105602 1 SENSOR, Rotor Motor Speed

39 86580179 3 CONNECTOR, HYD., 17/16"-12 ORFS x M22 x 2
ORB

40 86995994 1 TUBE, HYD, Rotor Clutch Pressure

41 86995887 1 TUBE, HYD, Clutch pressure Supply to UNL

42 86579671 2 CONNECTOR, HYD., 11/16"-16 ORFS x M14 x 1.5
ORB

43 Reference Not Used

44 86529541 2 O-RING, -219, 90 Duro, 1.296" ID x .139" Thk

45 Reference Not Used

46 86639056 1 ELBOW, 45° 13/16"-18 ORFS x M18 x 1.5 ORB

47 294721A1 1 FILTER, HYDRAULIC OIL, Element

48 86579701 1 TEE, 11/16"-16 ORFS x M16 x 1.5 ORB Run

49 86579685 1 CONNECTOR, HYD., 1 11/16"-12 ORFS x M42 x 2
ORB

50 86579682 2 CONNECTOR, HYD., 1 3/16"-12 ORFS x M27 x 2
ORB

51 86598104 5 O-RING, CI 6, 26.6MM ID x 2.9 Thk

52 9991976 2 O-RING, -018, 90 Duro, .739" ID x .070" Thk

53 9993141 6 O-RING, -012, 90 Duro, .364" ID x .070" Thk

54 86598103 3 O-RING, CI6,23.6MM ID x 2.9 Thk

55 9991976 3 O-RING, -018, 90 Duro, .739" ID x .070" Thk

56 9824050 2 O-RING, -021, 90 Duro, .926" ID x .070" Thk

57 86598099 2 O-RING, Cl6,11.3MM ID x 2.2 Thk

58 86598105 2 O-RING, Cl6, 38.6MM ID x 2.9 Thk

59 9824051 AR O-RING, -025, 90 Duro, 1.176" ID x .070" Thk

60 87324916 1 BRACKET, Mount to PTO Gearbox

61 87324918 1 BRACKET, Mount to PTO Gearbox

AXIAL-FLOW 8010




A.10.A.36 | o1

p3

12/07

PTO 1, COMMON HYDRAULIC, PRIOR TO PIN HAJ202001

DETAIL A O—55

DETAIL B

38

DETAIL B




A.10.A.36 | o1 | p3 |12/07

PTO 1, COMMON HYDRAULIC, PRIOR TO PIN HAJ202001

REF FN PART NUMBER YR/SN QTY DESCRIPTION

62 433008 4 CLAMP

63 442340 2 SUPPORT

64 120056 2 SCREW, Hex, M6 x 50, 8.8

65 353308 2 NUT,M6x1,CI8

66 9706687 1 SCREW, Hex, M12 x 30, 8.8

67 140046 1 WASHER, Belleville, M12

68 87108152 1 MANIFOLD, Drain, For Component Breakdown, See
Fig A.12.A.36(1)

69 87553802 1 VALVE, Pressure Control, For Component
Breakdown, See Fig A.12.A.19 (1)

70 9992298 3 O-RING, -014, 90 Duro, .489" ID x .070" Thk

71 86980731 4 CLAMP

72 86503302 2 O-RING, -214, 90 Duro, .984" ID x .139" Thk

73 87315279 8 BOLT, Hex, M10 x 1.5x 35, CI 10.9, Full Thd

74 86639325 8 WASHER, M10x24.5x 3, HT

AXIAL-FLOW 8010




A.10.A.36

02

p1

01/08

PTO 1, COMMON HYDRAULIC, FROM PIN HAJ202001

55 DETAILC




A.10.A.36 | 02 | p1 |o01/08

PTO 1, COMMON HYDRAULIC, FROM PIN HAJ202001

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87646990 1 PUMP, HYDRAULIC, For Component Breakdown,
See Fig. A.10.A.20[03]

2 87310111 1 MOTOR, HYDRAULIC

3 9993141 5 O-RING, -012, 90 Duro, .364" ID x .070" Thk

4 86579683 1 CONNECTOR, HYD., 1 3/16"-12 ORFS x M33 x 2
ORB

5 86591334 2 TEE, 11/16"-16 ORFS x 11/16"-16 Fem Sw Br,
Includes: Ref. 3 (2)

6 86514261 1 TEE, 13/16"-16 ORFS x 13/16"-16 Fem Sw Run

7 86705424 1 TEE, 111/16"-12 ORFS x 1 11/16"-12 Fem Sw Br

8 0C 1 ORDER COMPONENTS, Manifold, Control Pressure;
For Component Breakdown, See Fig. A.12.A.19[2]

9 0C 1 ORDER COMPONENTS, Manifold, Return; For

Component Breakdown, See Fig. A.12.A.36[2]

10 87624691 1 TUBE, HYD, Reg. To Feeder Clutch From Manifold
1 87624693 1 TUBE, HYD, Charge To Propulsion Pump

12 87624692 1 TUBE, HYD, Charge To Rotor Pump

13 87601525 1 TUBE, Lube & Charge Pump Connector

14 1 87563479 1 TUBE

15 87587903 1 TUBE, HYD, Return From Drain Manifold

16 87587902 1 TUBE, HYD, Ground Drive Pump Drain

17 87284931 1 TUBE, Lube To Filter

18 86995885 1 TUBE, HYD, Feeder Clutch Lube Supply

19 86995872 1 TUBE, HYD, Rotor Clutch Regulated Supply
20 87314312 1 HOSE, FLEXIBLE, Rotor Drive "B"

21 87314311 1 HOSE, FLEXIBLE, Rotor Drive "A"

22 87587907 1 TUBE, HYD

23 86980732 4 CLAMP

24 86625255 8 WASHER, M13.5x24.5x 3, HT

25 87022684 12 BOLT, Hex, M12 x 45, 10.9, Full Thd

26 9828498 2 O-RING, -155, 70 Duro, 3.987" ID x .103" Thk
27 274336 1 O-RING, -158, 70 Duro, 4.737" ID x .103" Thk
28 86625256 8 WASHER, M12x28.5x4, HT

29 87022683 4 BOLT, Hex, M12 x 40, 10.9, Full Thd

(1) Replaces One-Piece Production Tube

AXIAL-FLOW 8010




A.10.A.36

02

p2

01/08

PTO 1, COMMON HYDRAULIC, FROM PIN HAJ202001

55 DETAILC




A.10.A.36 | 02 | p2 |o01/08

PTO 1, COMMON HYDRAULIC, FROM PIN HAJ202001

REF FN PART NUMBER YR/SN QTY DESCRIPTION

30 86995994 1 TUBE, HYD, Rotor Clutch Pressure

31 86995887 1 TUBE, HYD, Clutch Pressure Supply To Unl

32 86579671 1 CONNECTOR, HYD., 11/16"-16 ORFS x M14 x 1.5
ORB

33 86529541 2 O-RING, -219, 90 Duro, 1.296" ID x .139" Thk

34 86598099 1 O-RING, CI6, 11.3MM ID x 2.2 Thk

35 87324916 1 BRACKET, Lower, Rotor Drain

36 87324918 1 BRACKET, Upper, Rotor Drain

37 378245 2 WASHER, M12

38 433008 4 CLAMP

39 442340 2 SUPPORT

40 120056 2 SCREW, Hex, M6 x 50, 8.8

41 353308 2 NUT,M6x1,CI8

42 140046 1 WASHER, Belleville, M12

43 9706687 1 SCREW, Hex, M12 x 30, 8.8

44 86503302 2 O-RING, -214, 90 Duro, .984" ID x .139" Thk

45 86980731 4 CLAMP

46 86639325 8 WASHER, M10x24.5x 3, HT

47 87315279 8 BOLT, Hex, M10 x 1.5x 35, CI 10.9, Full Thd

48 86579708 1 TEE, 111/16"-12 ORFS x M42 x 2 ORB Run

49 86579685 1 CONNECTOR, HYD., 1 11/16"-12 ORFS x M42 x 2
ORB

50 86579682 2 CONNECTOR, HYD., 1 3/16"-12 ORFS x M27 x 2
ORB

51 86598104 3 O-RING, Cl6,26.6MM ID x 2.9 Thk

52 294721A1 1 FILTER, HYDRAULIC OIL, Element

53 1 87563478 1 TUBE

54 86598103 3  O-RING, Cl6,23.6MMID x 2.9 Thk

55 9991976 3 O-RING, -018, 90 Duro, .739" ID x .070" Thk

56 9824050 2 O-RING, -021, 90 Duro, .926" ID x .070" Thk

57 86579697 2 ELBOW,90° 1 3/16"-12 ORFS x M27 x 2 ORB,
Includes: Ref. 54 & 55

58 86598105 2 O-RING, Cl6,38.6MMID x 2.9 Thk

59 9824051 4 O-RING, -025, 90 Duro, 1.176" ID x .070" Thk

(1) Replaces One-Piece Production Tube

AXIAL-FLOW 8010




A.10.A.36

02

p3

01/08

PTO 1, COMMON HYDRAULIC, FROM PIN HAJ202001

55 DETAILC




A.10.A.36 | 02 | p3 |o01/08

PTO 1, COMMON HYDRAULIC, FROM PIN HAJ202001

REF FN PART NUMBER YR/SN QTY DESCRIPTION

60 87105602 1 SENSOR, Rotor Motor Speed

61 86639056 1 ELBOW, 45° 13/16"-18 ORFS x M18 x 1.5 ORB

62 86998689 1 FILTER, HYDRAULIC OIL, Includes: Ref. 52

63 86580179 3 CONNECTOR, HYD., 1 7/16"-12 ORFS x M22 x 2
ORB, Includes: Ref. 51 & 56

64 43138 4 SCREW, Hex, M10 x 20, 8.8, Full Thd

65 140045 4 WASHER, SPRING, Belleville, M10

AXIAL-FLOW 8010




09/07

p1

03

A.10.A.36

HYDRAULICS - MAIN LINES




A.10.A36 | 03 | pt

09/07

HYDRAULICS - MAIN LINES

REF FN PART NUMBER QTY DESCRIPTION

1 86998428 3 SPACER, Clamp, Tube

2 86998371 3 CLAMP, Hydraulic Tube

3 86998372 3 CLAMP, Hydraulic Tube

4 86998373 3 CLAMP, Hydraulic Tube

5 87000242 3 CHANNEL, Clamp Back-Up

6 412422 6 BOLT, Hex, M8 x 150, 8.8

7 87012484 3 RING, SNAP, #31, Ext

8 140016 6 WASHER,M8x16x 1.6

9 832-46408 9 NUT,LOCK, M8x1.25,Cl8

10 86995857 1 TUBE, HYD, Load Sense to Steering
1 87280106 1 TUBE, HYD, Priority Flow to Steering
12 87280105 1 TUBE, HYD, Extra Flow to Feeder Valve
13 87283796 1 TUBE, HYD, Feeder Lift

14 86995869 1 TUBE, HYD, Return from Feeder Stack
15 86996184 1 TUBE, Load Sense from Feeder Valve
16 87109922 1 TUBE, HYD, Drain

17 87109749 1 TUBE, HYD, Regulator, Pressure to Main Stack
18 86641295 1 TEE, 17/16"-12 ORFS to Swivel

19 9840322 1 TEE, 11/16"-16 ORFS

20 84431473 2 CONNECTOR, HYD.

21 87106606 1 TUBE, Wire Harness Support

22 87105732 1 CLAMP, Hydraulic Tube

23 87000230 6 PLATE, Clamp, Hose

24 87000142 1 CLAMP, Hydraulic Tube

25 300510 3 BOLT, Hex, M8 x 65, 8.8

26 87105745 1 ELBOW, Reducer

27 86988833 1 CLAMP, Hydraulic Tube

28 87280130 1 TEE

AXIAL-FLOW 8010




A.10.A.36

04

09/07

HYDRAULIC LINES




A.10.A.36 | 04 | pt |09/07
HYDRAULIC LINES
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 87283082 1 HOSE, FLEXIBLE, Charge - Pump to Filter
2 87282543 1 TUBE, HYD, Charge - Filter to Valve
3 86996178 1 TUBE, HYD, Gear Flow to Filter
4 87284927 1 TUBE, HYD, PFC Pump to Main Valve
5 87284930 1 TUBE, HYD, Load Sensing to PFC Pump
6 87109047 1 TUBE, HYD
7 87284926 1 TUBE, HYD, Filter to PFC Pump
8 1 87629050 1 BRACKET, Bracket
9 87284928 1 TUBE, HYD, Spreader Valve Pressure
10 87000142 4 CLAMP, Tube, Hydraulic
1 87000230 12 PLATE, Hose Clamp
12 832-46408 11 NUT, LOCK, M8x1.25,CI8
13 300510 6 BOLT, Hex, M8 x 65, 8.8
14 Ref. Not Used
15 Ref. Not Used
16 Ref. Not Used
17 87000242 2 CHANNEL, Clamp Back-up
18 86508570 1 SCREW, Hex, M6 x 80, 8.8
19 86980728 2  CLAMP, COLLAR
20 43140 AR BOLT, Hex, M10 x 30, 8.8, Full Thd
21 86529541 1 O-RING, -219, 90 Duro, 1.296" ID x .139" Thk
22 455533 2 CLAMP, Tube
23 87283294 2 CHANNEL, Clamp Back-up
24 338413 2 SCREW, Hex, M6 x 60, 8.8
25 9824050 2 O-RING, -021, 90 Duro, .926" ID x .070" Thk, ORF,
1-7116"
26 2 87282544 1 TUBE, HYD, Charge Filter to Manifold
26 3.1 87624675 1 TUBE, HYD, Charge Filter to Manifold
27 140045 AR WASHER, SPRING, Belleville, M10
28 43140 4 BOLT, Hex, M10 x 30, 8.8, Full Thd
29 353308 AR NUT,M6x1,CI8
30 86628564 1 CLAMP, 1 1/4", Insul, 3/8" Bolt

(1) From PIN HAJ202001
(2)  Prior To PIN HAJ202001
(3) Shown

AXIAL-FLOW 8010




A.10.A.36

04

p2

09/07

HYDRAULIC LINES




A.10.A.36 | 04 | p2 |09/07
HYDRAULIC LINES
REF PART NUMBER QTY DESCRIPTION
31 86637998 1 CLAMP, 1 1/2", Insul, 3/8" Bolt
32 Ref. Not Used
33 100016 5 NUT,M10,CI8
34 9991976 1 O-RING, -018, 90 Duro, .739" ID x .070" Thk
35 9824051 1 O-RING, -025, 90 Duro, 1.176" ID x .070" Thk
36 87000146 2 CLAMP
37 87283573 1 CLAMP
38 87000231 2  PLATE, Hose Clamp
39 43133 1 SCREW, Hex, M8 x 80, 8.8
40 Ref. Not Used
41 87284346 1 SUPPORT, Bracket, Clamp
42 457546 4 CLAMP
43 743318 1 SUPPORT

AXIAL-FLOW 8010




A12.A17

02

p1

09/07

HYDRAULICS - PTO REGULATOR VALVE

15

L,




AA12.A17 | 02 | p1

09/07

HYDRAULICS - PTO REGULATOR VALVE

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 84100407 2 UNION, 1 3/16"-12 ORFS

2 87284932 1 TUBE, HYD, Gear Pump to Fan

3 87284933 1 TUBE, HYD, Gear Pump to RAS and Spreaders

4 87281693 1 TUBE, HYD, Lube Supply, Tee to Cross

5 87281692 1 TUBE, HYD, Lube Regulator, Supply to Valve

6 87284928 1 TUBE, HYD, Spreader Valve Pressure

7 87106673 1 TUBE, HYD, Drain, from PTO Regulator Valve

8 86995886 1 TUBE, HYD, Lube Supply, to Rotor

9 1 86995856 1 TUBE, HYD, PTO Regulator Valve Bypass

9 z2 87587910 1 TUBE, HYD, PTO Regulator Valve Bypass

10 0C 1 ORDER COMPONENTS, PTO/ Charge Regulator;
For Component Breakdown, Refer To Fig.
A12.A17[3] & A12.A17[4] Or A112.A17[5]

11 86639085 1 NUT, LOCK, 1"-14, ORFS Blkhd

12 86639060 1 UNION, 1 7/16"-12 ORFS, Blkd

13 86900241 1 TEE, 17/16"-12 ORFS, Blkhd Br

14 140045 AR WASHER, SPRING, Belleville, M10

15 43140 AR BOLT, Hex, M10 x 30, 8.8, Full Thd

16 87001274 1 BRACKET, Bulkhead

17 86639084 1 NUT, LOCK, 1 7/16"-12, ORFS Blkhd

18 86639062 1 NUT, LOCK, 1 3/16"-12, ORFS Blkhd

19 87028944 1 ELBOW, 90° 1"-14, ORFS, Blkhd

20 322358 2 WASHER, SPRING, Belleville, M8

21 9706690 2 NUT, M8, Cl8

22 120104 2 SCREW, Hex, M8 x 20, 8.8

23 87109746 1 HOSE, FLEXIBLE, Cleaning Fan / Regulator Return

24 87000140 2 CLAMP

25 87000154 1 CLAMP

26 87000230 6 PLATE, Hose Clamp

27 300510 3 BOLT, Hex, M8 x 65, 8.8

28 832-46408 3 NUT, LOCK, M8 x 1.25, Cl 8

29 87284344 1 SUPPORT, Bracket

30 86628564 4 CLAMP, 1 1/4", Insul, 3/8" Bolt

(1) Prior To PIN HAJ202001

(2) From PIN HAJ202001

AXIAL-FLOW 8010




A12.A17

02

p2

09/07

HYDRAULICS - PTO REGULATOR VALVE

15

L,




A.12.A17 02 p2 | 09/07

HYDRAULICS - PTO REGULATOR VALVE

REF FN PART NUMBER YR/SN QTyY DESCRIPTION
31 87314169 1 BRACKET
32 100016 8 NUT,M10,CI8

AXIAL-FLOW 8010




A.12.A17 03 p1 | 11/07

VALVE, HYDRAULIC PTO / CHARGE REGULATOR - CONNECTORS




A12.A17 | 03 | pt |11/07

VALVE, HYDRAULIC PTO / CHARGE REGULATOR - CONNECTORS

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87645690 1 VALVE, Less Fittings

2 87693034 1 SENSOR, Hyd. PTO/Charge Regulator Valve

3 86598099 1 O-RING, ClI 6, 11.3MM ID x 2.2 Thk

4 86579676 1 CONNECTOR, HYD., 13/16"-16 ORFS x M18 x 1.5
ORB

5 86579682 2 CONNECTOR, HYD., 1 3/16"-12 ORFS x M27 x 2
ORB

6 86580179 2 CONNECTOR, HYD., 17/16"-12 ORFS x M22 x 2
ORB

7 87280944 1 SENSOR, Lube Pressure

8 86579672 1 CONNECTOR, HYD., 11/16"-16 ORFS x M16 x 1.5
ORB

9 86598101 1 O-RING, CI 6, 15.3MM ID x 2.2 Thk

10 9992298 1 O-RING, -014, 90 Duro, .489" ID x .070" Thk

11 86598103 2 O-RING, CI6, 23.6MM ID x 2.9 Thk

12 9991976 2 O-RING, -018, 90 Duro, .739" ID x .070" Thk

13 86598104 2 O-RING, CI 6, 26.6MM ID x 2.9 Thk

14 9824050 2 O-RING, -021, 90 Duro, .926" ID x .070" Thk

15 86598100 1 O-RING, CI 6, 13.3MM ID x 2.2 Thk

16 9993141 1 O-RING, -012, 90 Duro, .364" ID x .070" Thk

AXIAL-FLOW 8010




A.12.A17 04 p1 | 09/07

VALVE, HYDRAULIC PTO/CHARGE REGULATOR - COMPONENTS - PRIOR TO PIN HAJ202001




A.12.A17 04 p1 | 09/07

VALVE, HYDRAULIC PTO/CHARGE REGULATOR - COMPONENTS - PRIOR TO PIN HAJ202001

REF PART NUMBER QTY DESCRIPTION

1 87553803 1 VALVE, Includes: Ref 1 thru 14

2 87283362 1 VALVE, HYDRAULIC, Pressure Regulating, Includes
Ref.9

3 87281715 1 VALVE, HYDRAULIC, Pressure Regulating, Includes
Ref. 10

4 86590562 1 PLUG, Hex Soc, 3/4"-16 ORB, Includes Ref. 11

5 9841223 1 PLUG, Hex Soc, 1 1/16"-12 ORB, Incl. Ref. 12

6 9625178 2 PLUG, Hex Soc, 9/16"-18 ORB, Includes Ref. 13

7 87026245 1 ORIFICE, PLUG,.040

8 86632547 2 PLUG, Hex Soc, 5/16"-24 ORB

9 1978123C1 1 KIT, SEALS, Kit

10 700714185 1 KIT, Seal

1 237-6008 1 O-RING, 8-1, 90 Duro, .644" ID x .087" Thk

12 167266 1 O-RING, 12-1, 90 Duro, .924 ID x .116" Thk

13 14452780 1 O-RING, -010, 70 Duro, .239" ID x .070" Thk

14 87557917 1 PLUG, Orifice, .045

AXIAL-FLOW 8010




A.12.A17 05 p1 | 09/07

VALVE, HYDRAULIC PTO/CHARGE REGULATOR - COMPONENTS - FROM PIN HAJ202001




A.12.A17 05 p1 | 09/07

VALVE, HYDRAULIC PTO/CHARGE REGULATOR - COMPONENTS - FROM PIN HAJ202001

REF FN PART NUMBER

YR/SN

QTyY

DESCRIPTION

87645690
87281715
86590562
9841223
87026245
9625178
1978123C1
87025780
86598100
167266
128825
87645689
9617873

o N OB WN -

e e N (o]
W N - O

[ N N U U S N O LS I N O

VALVE

VALVE, HYDRAULIC, Includes: Ref. 8

PLUG, Hex Soc, 3/4"-16 ORB, Includes: Ref. 11
PLUG, Hex Soc, 1 1/16"-12 ORB, Incl. Ref. 10
ORIFICE, Includes: Ref. 13

PLUG, Hex Soc, 9/16"-18 ORB, Includes: Ref. 9
KIT, SEALS

KIT, SEALS

O-RING, Cl 6, 13.3MM ID x 2.2 Thk

O-RING, 12-1, 90 Duro, .924 ID x .116" Thk
O-RING, 8-1, 90 Duro, .644" ID x .087" Thk
VALVE, HYDRAULIC, Includes: Ref. 7
O-RING, 6-1, 90 Duro, .468" ID x .078" Thk

AXIAL-FLOW 8010




A.12.A19

01

p1

10/07

MANIFOLD, CHARGE PRESSURE - PRIOR TO PIN HAJ202001




A.12.A.19 01 p1 | 10/07

MANIFOLD, CHARGE PRESSURE - PRIOR TO PIN HAJ202001

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87553802 1 VALVE, Pressure Control, Includes Ref. 2,3,4,6,7,8,9,
10

2 86579684 1 CONNECTOR, HYD., 1 11/16"-12 ORFS x M33 x 2
ORB

3 86579676 1 CONNECTOR, HYD., 13/16"-16 ORFS x M18 x 1.5
ORB

4 86579672 1 CONNECTOR, HYD., 11/16"-16 ORFS x M16 x 1.5
ORB

5 86997654 1 CONNECTOR, HYD.

6 86579680 1 CONNECTOR, HYD., 1"-14 ORFS x M22 x 1.5 ORB

7 84320565 1 COUPLING

8 86502604 1 DUST CAP

9 86611704 1 PLUG, Plug

10 87283810 1 MANIFOLD

1 86598104 1 O-RING, CI 6, 26.6MM ID x 2.9 Thk

12 9824051 1 O-RING, -025, 90 Duro, 1.176" ID x .070" Thk

13 86598101 1 O-RING, CI6, 15.3MM ID x 2.2 Thk

14 9992298 1 O-RING, -014, 90 Duro, .489" ID x .070" Thk

15 86598100 1 O-RING, CI6, 13.3MM ID x 2.2 Thk

16 9993141 1 O-RING, -012, 90 Duro, .364" ID x .070" Thk

17 86598102 1 O-RING, CI 6, 19.3MM ID x 2.2 Thk

18 9992069 1 O-RING, -016, 90 Duro, .614" ID x .070" Thk

19 86598099 2 O-RING,CI6,11.3MM ID x 2.2 Thk

AXIAL-FLOW 8010




A.12.A.19 02 p1 | 10/07




A.12.A.19 02 p1 | 10/07

MANIFOLD, CHARGE PRESSURE - FROM PIN HAJ202001

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87624695 1 MANIFOLD

2 86579684 1 CONNECTOR, HYD., 1 11/16"-12 ORFS x M33 x 2
ORB, Includes: Ref.s 8 &9

3 84320565 1 COUPLING,<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>